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1. GENERAL INFORMATION

1.1.

EUT Description

Product Name Portable Computer
Trade Name ALIENWARE
FCC ID. E2K-P109F
Model No. P109F

Frequency Range

802.11a/n/ax-20MHz: 5180-5320MHz, 5500-5700MHz, 5720 MHz, 5745-5825MHz
802.11n/ax-40MHz: 5190-5310MHz, 5510-5670MHz, 5710 MHz, 5755-5795MHz
802.11ac/ax-80MHz: 5210-5290MHz, 5530-5690MHz, 5775MHz
802.11ac/ax-160MHz: 5250MHz, 5570MHz

Number of Channels

802.11a/n/ax-20MHz: 25
802.11n/ax-40MHz: 12
802.11ac/ax-80MHz: 6
802.11ac/ax-160MHz: 2

Data Rate

802.11a: 6 - 54Mbps
802.11n: up to 300Mbps
802.11ac: up to 1733.3Mbps
802.11ax: up to 2402Mbps

Type of Modulation

802.11a/n/ac/ax: OFDM, BPSK, QPSK, 16QAM, 64QAM, 256QAM, 1024QAM

Antenna Type

PIFA Antenna

Channel Control Auto

Antenna Gain Refer to the table “Antenna List”
Power Cable Shielded, 1.8m

Power Adapter MFR: DELL, M/N: HA240PM190

Input: AC 100-240V~5A, 50-60Hz
Output: 19.5V=12.31A, 240.0W
Cable Out: Shielded, 1.8m, with two ferrite cores bonded.

Antenna List

No. |Manufacturer

Part No. Antennatype |Peak Gain

1 |Hong-BO Co., Ltd.

-1.96dBi for 5.15~5.25GHz
-1.05dBi for 5.25~5.35GHz
-0.48dBi for 5.47~5.725GHz
-0.29dBi for 5.725~5.85GHz

260-24363 (DC330021L0L) (Main)
260-24362 (DC33002IL1L) (Aux)

PIFA Antenna

2 |Wistron Neweb
Corporation

0.15dBi for 5.15~5.25GHz
0.95dBi for 5.25~5.35GHz
1.28dBi for 5.47~5.725GHz
1.28dBi for 5.725~5.85GHz

DC330021KOL (81EABG15.G09) (Main)
DC33002IK1L (81EABG15.G10) (Aux)

PIFA Antenna

Note:

(1) The antenna of EUT is conforming to FCC 15.203.
(2) Only the higher gain antenna was tested and recorded in this report.
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802.11a/n/ax-20MHz Center Working Frequency of Each Channel:

Channel Frequency Channel Frequency Channel Frequency Channel Frequency
Channel 036: 5180 MHz Channel 040: 5200 MHz Channel 044: 5220 MHz Channel 048: 5240 MHz
Channel 052: 5260 MHz  Channel 056: 5280 MHz Channel 060: 5300 MHz Channel 064: 5320 MHz
Channel 100: 5500 MHz  Channel 104: 5520 MHz Channel 108: 5540 MHz Channel 112: 5560 MHz
Channel 116: 5580 MHz Channel 120: 5600 MHz Channel 124: 5620 MHz Channel 128: 5640 MHz
Channel 132: 5660 MHz Channel 136: 5680 MHz Channel 140: 5700 MHz Channel 144: 5720 MHz
Channel 149: 5745 MHz  Channel 153: 5765 MHz Channel 157: 5785 MHz Channel 161: 5805 MHz
Channel 165: 5825 MHz

802.11n/ax-40MHz Center Working Frequency of Each Channel:

Channel Frequency Channel Frequency Channel Frequency Channel Frequency
Channel 038: 5190 MHz Channel 046: 5230 MHz Channel 054: 5270 MHz Channel 062: 5310 MHz
Channel 102: 5510 MHz Channel 110: 5550 MHz Channel 118: 5590 MHz Channel 126: 5630 MHz
Channel 134: 5670 MHz Channel 142: 5710 MHz  Channel 151: 5755 MHz Channel 159: 5795 MHz

802.11ac/ax-80MHz Center Working Frequency of Each Channel:

Channel Frequency Channel Frequency Channel Frequency Channel Frequency
Channel 042: 5210 MHz Channel 058: 5290 MHz Channel 106: 5530 MHz Channel 122: 5610 MHz
Channel 138: 5690 MHz Channel 155: 5775 MHz

802.11ac/ax-160MHz Center Working Frequency of Each Channel:

Channel Frequency Channel Frequency
Channel 50: 5250 MHz Channel 114: 5570 MHz

Note:
1.  This device is an Portable Computer with a built-in WLAN (802.11a/b/g/n/ac/ax) with Bluetooth (5.0 and

V3.0+HS, V2.1+EDR) transceiver, this report for 5GHz WLAN.

2. This report is based on the comprehensive requirements of KDB 996369 D02. The end product only
evaluates RF power and spurious emissions. The original RF module test report is 181210-03.TRO01,
181210-03.TR02, 181210-03.TRO3.

3. Regarding to the operation frequency, the lowest, middle and highest frequency are selected to perform
the test.

4.  Lowest and highest data rates are tested in each mode. Only worst case is shown in the report.

5. These tests were conducted on a sample of the equipment for the purpose of demonstrating compliance of

transmitter with Part 15 Subpart E for Unlicensed National Information Infrastructure devices.
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Test Mode

Mode 1 SISO A: Transmit (802.11a_6Mbps)

Mode 2 SISO A: Transmit (802.11n-20BW_7.2Mbps)

Mode 3 SISO A: Transmit (802.11n-40BW_15Mbps)

Mode 4 SISO A: Transmit (802.11ac-80BW_32.5Mbps)

Mode 5 SISO A: Transmit (802.11ac-160BW_65Mbps)

Mode 6 SISO A: Transmit (802.11ax-20BW_8.6Mbps)

Mode 7 SISO A: Transmit (802.11ax-40BW_17.2Mbps)

Mode 8 SISO A: Transmit (802.11ax-80BW_36Mbps)

Mode 9 SISO A: Transmit (802.11ax-160BW_72.1Mbps)

Mode 10 SISO B: Transmit (802.11a_6Mbps)

Mode 11 SISO B: Transmit (802.11n-20BW_7.2Mbps)

Mode 12 SISO B: Transmit (802.11n-40BW_15Mbps)

Mode 13 SISO B: Transmit (802.11ac-80BW_32.5Mbps)

Mode 14 SISO B: Transmit (802.11ac-160BW_65Mbps)

Mode 15 SISO B Transmit (802.11ax-20BW_8.6Mbps)

Mode 16 SISO B: Transmit (802.11ax-40BW_17.2Mbps)

Mode 17 SISO B: Transmit (802.11ax-80BW_36Mbps)

Mode 18 SISO B: Transmit (802.11ax-160BW_72.1Mbps)

Mode 19 MIMO: Transmit (802.11n-20BW _14.4Mbps)

Mode 20 MIMO: Transmit (802.11n-40BW_30Mbps)

Mode 21 MIMO: Transmit (802.11ac-80BW_65Mbps)

Mode 22 MIMO: Transmit (802.11ac-160BW_130Mbps)

Mode 23 MIMO: Transmit (802.11ax-20BW_17.2Mbps)

Mode 24 MIMO: Transmit (802.11ax-40BW _34.4Mbps)

Mode 25 MIMO: Transmit (802.11ax-80BW_72.1Mbps)

Mode 26 MIMO: Transmit (802.11ax-160BW_144.1Mbps)

Mode 27 SISO A: Transmit (802.11ax-20BW_8.6Mbps) (Partial RU)
Mode 28 SISO A: Transmit (802.11ax-40BW_17.2Mbps) (Partial RU)
Mode 29 SISO A: Transmit (802.11ax-80BW_36Mbps) (Partial RU)
Mode 30 SISO A: Transmit (802.11ax-160BW_72.1Mbps) (Partial RU)
Mode 31 SISO B Transmit (802.11ax-20BW_8.6Mbps) (Partial RU)
Mode 32 SISO B: Transmit (802.11ax-40BW_17.2Mbps) (Partial RU)
Mode 33 SISO B: Transmit (802.11ax-80BW_36Mbps) (Partial RU)
Mode 34 SISO B: Transmit (802.11ax-160BW_72.1Mbps) (Partial RU)
Mode 35 MIMO: Transmit (802.11ax-20BW_17.2Mbps) (Partial RU)
Mode 36 MIMO: Transmit (802.11ax-40BW_34.4Mbps) (Partial RU)
Mode 37 MIMO: Transmit (802.11ax-80BW_72.1Mbps) (Partial RU)
Mode 38 MIMO: Transmit (802.11ax-160BW_144.1Mbps) (Partial RU)
Mode 39: Transmit-SISO A

Mode 40: Transmit-SISO B

Mode 41: Transmit-MIMO
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1.2. Tested System Datails

The types for all equipment, plus descriptions of all cables used in the tested system (including
inserted cards) are:

Product Manufacturer  |Model No. Serial No. Power Cord
1 External HDD SanDisk SanDisk Extreme 900 |N/A N/A
2 USB 3.0 Transcend TS1TSJ25M3 D468623806 N/A
3 USB 3.0 Transcend TS1TSJ25M3 D468623815 N/A
4 USB 3.0 Transcend TS1TSJ25M3 D468623807 N/A
5 LCD Monitor Lenovo T24d V5CZ4279 N/A
6 g'a'f;ﬁg::g”e & erbatim C09024VB N/A N/A
Signal Cable Type Signal cable Description

A |USB Cable Shielded, 0.5m

B |USB Cable Shielded, 0.4m

C |USB Cable Shielded, 0.4m

D |USB Cable Shielded, 0.4m

E |HDMI Cable Shielded, 1.8m

F  |Microphone & Earphone Cable Non-shielded, 2.0m

1.3. Configuration of tested System

1.4. EUT Exercise Software
(1) Setup the EUT as shown in Section 1.3.
(2) Execute software “DRTU Ver. 22.3500.0.0-01462” on the EUT.
(3) Configure the test mode, the test channel, and the data rate.
(4) Press “OK?” to start the continuous Transmit.
(5) Verify that the EUT works properly.
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1.5. Test Facility

Ambient conditions in the laboratory:

Performed Item Items Required Actual
o Temperature (°C) 10~40 °C 22°C
Conducted Emission —
Humidity (%RH) 10~90 % 44.3%
) o Temperature (°C) 10~40 °C 16.8°C
Radiated Emission —
Humidity (%RH) 10~90 % 60.9%
) Temperature (°C) 10~40 °C 20.4°C
Conductive —
Humidity (%RH) 10~90 % 51.2%
USA . FCC Registration Number: TW0023
Canada : IC Registration Number: 25880

Site Description

Test Laboratory
Address

Phone number
Fax number
Email address
Website

Accredited by TAF
Accredited Number: 3023

DEKRA Testing and Certification Co., Ltd
No.159, Sec. 2, Wenhua 1st Rd., Linkou Dist.,
New Taipei City 24457, Taiwan, R.O.C.
886-2-2602-7968

866-2-2602-3286

info.tw@dekra.com

http://www.dekra.com.tw
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1.6.

List of Test Item and Equipment

For Conduction measurements /ASR1

Equipment Manufacturer Model No. Serial No. Cali. Data |Due. Data
X |EMI Test Receiver R&S ESR7 101601 2020.05.28 |2021.05.27
X |Two-Line V-Network [R&S ENV216 101306 2020.03.25 [2021.03.24
X [Two-Line V-Network [R&S ENV216 101307 2020.04.17 ]2021.04.16
X [Coaxial Cable DEKRA RG400 BNC RF001 2020.05.24 ]2021.05.23
Note:
1. All equipments are calibrated every one year.
2. The test instruments marked with “X” are used to measure the final test results.
3.  Test Software version : DEKRA Testing System V2.0
For Conducted measurements /ASR2
Equipment Manufacturer Model No. Serial No. Cali. Data |Due. Data
X |Spectrum Analyzer  |[R&S FSV30 103466 2020.12.28 |2021.12.27
X |Peak Power Analyzer |KEYSIGHT 8900B MY51000539|2020.05.13 |2021.05.12
X |Power Sensor KEYSIGHT N1923A MY59240002/2020.05.22 |2021.05.21
X |Power Sensor KEYSIGHT N1923A MY59240003|2020.05.22 |2021.05.21
Note:
1. All equipments are calibrated every one year.
2. The test instruments marked with “X” are used to measure the final test results.
3. Test Software version : DEKRA Conduction Test System V9.0.5
For Radiated measurements /ACB1
Equipment Manufacturer Model No. Serial No. Cali. Data |Due. Data
X [Loop Antenna AMETEK HLA6121 49611 2020.03.16 |2021.03.15
X |Bi-Log Antenna SCHWARZBECK |VULB9168 9168-674 2020.05.20 |2021.05.19
X |Horn Antenna ETS-Lindgren 3117 00201259  |2020.10.23 |2021.10.22
X [Horn Antenna Com-Power AH-840 101087 2020.06.08 [2021.06.07
X [Pre-Amplifier EMCI EMCO001330 980316 2020.06.23 |2021.06.22
X [Pre-Amplifier EMCI EMCO051835SE  |980313 2020.11.25 |2021.11.24
X [Pre-Amplifier EMCI EMCO05820SE 980310 2020.06.24 |2021.06.23
X [Pre-Amplifier EMCI EMC184045SE  |980314 2020.06.10 |2021.06.09
Filter MICRO TRONICS |BRM50702 G251 2020.09.17 |2021.09.16
X [Filter MICRO TRONICS |BRM50716 G188 2020.09.17 |2021.09.16
X |EMI Test Receiver R&S ESR7 101601 2020.05.28 |2021.05.27
X [Spectrum Analyzer R&S FSV40 101148 2020.03.16 |2021.03.15
X |Coaxial Cable SUHNER SUCOFLEX 106 [RF002 2020.07.03 |2021.07.02
X [Mircoflex Cable HUBER SUHNER [SUCOFLEX 102 |MY3381/2 |2020.06.10 |2021.06.09
Note:
1. All equipments are calibrated every one year.
2. The test instruments marked with “X” are used to measure the final test results.
3. Test Software version : DEKRA Testing System V2.0
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1.7.

Uncertainty

Uncertainties have been calculated according to the DEKRA internal document, and is described

in each test chapter of this report.

The reported expanded uncertainties are based on a standard uncertainty multiplied by a coverage
factor of k=2, providing a level of confidence of approximately 95%.

Measurement uncertainties evaluated for each testing system and associated connections are
given here to provide the system information for reference. Compliance determinations do not
take into account measurement uncertainties for each testing system, but are based on the results

of the compliance measurement.

Test item Uncertainty
Conducted Emission +3.42 dB
. Power Meter Spectrum Analyzer
Maximun conducted output power

+0.91 dB +2.53dB

) o Under 1GHz Above 1GHz

Radiated Emission

+4.06 dB +3.73dB

Duty Cycle +2.31msec
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1.8.

Summary of Test Results

Description Result
Conducted Emission Pass
Maximun conducted output power Pass
Peak Power Spectral Density Refer to Note 1
Radiated Emission Pass

Band Edge Refer to Note 1
Occupied Bandwidth Refer to Note 1
Duty Cycle --

Note 1:

This report is a partial report. The test items above were based on the comprehensive requirements of
KDB 996369 D02 in which only RF power, Transmitter unwanted emissions and Receiver spurious
emissions were performed. For other test data please refer to original modular report.

(Original report no.: 181210-03.TR01, 181210-03.TR02, 181210-03.TR03, Brand: Intel® Wi-Fi 6

AX200, Model: AX200NGW)
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2. Conducted Emission

2.1. Test Setup

Reference Plane

Test Receiver

: 40cm

A
A 4

[12dBuv] EUT
IQ |1:|2|d:|?:|v Load N
- ] o L{ Nl
LISN@ /@ LISN
/177777777777
LISN
Ground Plane
2.2. Limits
FCC Part 15 Subpart C Paragraph 15.207 (dBpV) Limit
Frequency Limits
MHz QP AV
0.15-0.50 66-56 56-46
0.50-5.0 56 46
5.0-30 60 50

Remarks :  In the above table, the tighter limit applies at the band edges.
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2.3.

Test Procedure

The EUT and simulators are connected to the main power through a line impedance stabilization
network (L.1.S.N.). This provides a 50 ohm /50uH coupling impedance for the measuring
equipment. The peripheral devices are also connected to the main power through a LISN that
provides a 50ohm /50uH coupling impedance with 50ohm termination. (Please refers to the block
diagram of the test setup and photographs.)

Both sides of A.C. line are checked for maximum conducted interference. In order to find the
maximum emission, the relative positions of equipment and all of the interface cables must be
changed according to ANSI C63.4:2014 on conducted measurement.

Conducted emissions were invested over the frequency range from 0.15MHz to 30MHz using a
receiver bandwidth of 9kHz.
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2.4. Test Result of Conducted Emission
Product Portable Computer
Test Item Conducted Emission Test
Power Line L1
Test Mode Mode 26 MIMO: Transmit (802.11ax-160BW_144.1Mbps) (5250MHz)
Test Date 2021/02/20

No | Frequency Emission Limit Margin | Reading Level | Correct Factor Detector
(MHz) Level (dBuV) (dB) (dBuV) (dB) Type
(dBuV)

*1 0.160 36.34 65.46 -29.12 26.68 9.66 QP
2 0.160 18.08 55.46 -37.37 8.43 9.66 AV
3 0.652 16.91 56.00 -39.09 7.24 9.67 QP
4 0.652 -1.70 46.00 -47.70 -11.37 9.67 AV
5 1.975 19.97 56.00 -36.03 10.25 9.72 QP
6 1.975 -3.38 46.00 -49.38 -13.10 9.72 AV
7 4.690 21.82 56.00 -34.18 12.03 9.79 QP
8 4.690 1.31 46.00 -44.69 -8.48 9.79 AV
9 6.036 16.74 60.00 -43.26 6.93 9.82 QP
10 6.036 -0.16 50.00 -50.16 -9.97 9.82 AV
11 21.374 27.56 60.00 -32.44 17.59 9.97 QP
12 21.374 18.44 50.00 -31.56 8.48 9.97 AV

Note:

1. All Reading Levels are Quasi-Peak and average value.

2. “* “ means the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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Product Portable Computer
Test Item Conducted Emission Test
Power Line N
Test Mode Mode 26 MIMO: Transmit (802.11ax-160BW_144.1Mbps) (5250MHz)
Test Date 2021/02/20
No | Frequency Emission Limit Margin | Reading Level | Correct Factor Detector
(MHz) Level (dBuV) (dB) (dBuV) (dB) Type
(dBuV)
1 0.298 36.00 60.29 -24.29 26.33 9.67 QP
2 0.298 12.83 50.29 -37.46 3.16 9.67 AV
3 0.601 19.92 56.00 -36.08 10.25 9.67 QP
4 0.601 4.59 46.00 -41.41 -5.08 9.67 AV
5 1.780 21.65 56.00 -34.35 11.93 9.72 QP
6 1.780 -2.05 46.00 -48.05 -11.77 9.72 AV
7 3.796 21.10 56.00 -34.90 11.33 9.78 QP
8 3.796 1.90 46.00 -44.10 -7.88 9.78 AV
9 9.572 3.19 60.00 -56.81 -6.71 9.91 QP
10 9.572 -1.86 50.00 -51.86 -11.76 9.91 AV
11 24.577 28.03 60.00 -31.97 17.96 10.08 QP
*12 24.577 27.43 50.00 -22.57 17.35 10.08 AV
Note

1. All Reading Levels are Quasi-Peak and average value.

2. “* “ means the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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Product Portable Computer
Test Item Conducted Emission Test
Power Line L1
Test Mode Mode 26 MIMO: Transmit (802.11ax-160BW_144.1Mbps) (5570MHz)
Test Date 2021/02/20
No | Frequency Emission Limit Margin | Reading Level | Correct Factor Detector
(MHz) Level (dBuV) (dB) (dBuV) (dB) Type
(dBuV)

*1 0.279 36.60 60.85 -24.25 26.94 9.65 QP
2 0.279 7.88 50.85 -42.97 -1.77 9.65 AV
3 0.340 28.49 59.21 -30.72 18.83 9.66 QP
4 0.340 15.01 49.21 -34.20 5.36 9.66 AV
5 0.640 20.45 56.00 -35.55 10.78 9.67 QP
6 0.640 0.38 46.00 -45.62 -9.29 9.67 AV
7 2.019 22.71 56.00 -33.29 12.99 9.72 QP
8 2.019 -4.04 46.00 -50.04 -13.76 9.72 AV
9 3.309 19.66 56.00 -36.34 9.91 9.76 QP
10 3.309 -2.97 46.00 -48.97 -12.72 9.76 AV
11 12.197 14.96 60.00 -45.04 5.05 9.92 QP
12 12.197 10.63 50.00 -39.37 0.72 9.92 AV

Note:

1. All Reading Levels are Quasi-Peak and average value.

2. “* “ means the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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Product Portable Computer
Test Item Conducted Emission Test
Power Line N
Test Mode Mode 26 MIMO: Transmit (802.11ax-160BW_144.1Mbps) (5570MHz)
Test Date 2021/02/20
No | Frequency Emission Limit Margin | Reading Level | Correct Factor Detector
(MHz) Level (dBuV) (dB) (dBuV) (dB) Type
(dBuV)
1 0.159 37.86 65.50 -27.64 28.19 9.67 QP
2 0.159 19.35 55.50 -36.15 9.68 9.67 AV
*3 0.284 33.41 60.70 -27.29 23.74 9.67 QP
4 0.284 8.57 50.70 -42.14 -1.10 9.67 AV
5 0.934 18.04 56.00 -37.96 8.35 9.69 QP
6 0.934 -2.19 46.00 -48.19 -11.88 9.69 AV
7 3.058 23.27 56.00 -32.73 13.51 9.76 QP
8 3.058 -0.37 46.00 -46.37 -10.13 9.76 AV
9 6.911 10.71 60.00 -49.29 0.86 9.85 QP
10 6.911 -1.10 50.00 -51.10 -10.95 9.85 AV
11 21.052 19.97 60.00 -40.03 9.92 10.06 QP
12 21.052 15.23 50.00 -34.77 5.17 10.06 AV
Note:

1. All Reading Levels are Quasi-Peak and average value.

2. “* “ means the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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3. Maximun conducted output power

3.1. Test Setup
Occupied Bandwidth

RF Cable
EUT T Spectrum
Analyzer
SMA
Connector
Conduction Power Measurement
RF Cable
EUT !]:D Power
Meter
SMA
Connector
RF Cable
EUT T Spectrum
Analyzer
SMA
Connector
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3.2.

Limits
For the band 5.15-5.25 GHz,
(i) For an outdoor access point operating in the band 5.15-5.25 GHz, the maximum conducted output
power over the frequency band of operation shall not exceed 1 W. provided the maximum antenna
gain does not exceed 6 dBi. If transmitting antennas of directional gain greater than 6 dBi are used,
the maximum conducted output power shall be reduced by the amount in dB that the directional gain
of the antenna exceeds 6 dBi. The maximum e.i.r.p. at any elevation angle above 30 degrees as
measured from the horizon must not exceed 125 mW (21 dBm).
(ii) For an indoor access point operating in the band 5.15-5.25 GHz, the maximum conducted output
power over the frequency band of operation shall not exceed 1 W provided the maximum antenna
gain does not exceed 6 dBi. In addition. If transmitting antennas of directional gain greater than 6 dBi
are used, the maximum conducted output power shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.
(iii) For fixed point-to-point access points operating in the band 5.15-5.25 GHz, the maximum
conducted output power over the frequency band of operation shall not exceed 1 W. Fixed
point-topoint U-NII devices may employ antennas with directional gain up to 23 dBi without any
corresponding reduction in the maximum conducted output power. For fixed point-to-point
transmitters that employ a directional antenna gain greater than 23 dBi, a 1 dB reduction in maximum
conducted output power is required for each 1 dB of antenna gain in excess of 23 dBi. Fixed,
point-to-point operations exclude the use of point-to-multipoint systems, omnidirectional applications,
and multiple collocated transmitters transmitting the same information. The operator of the U-NII
device, or if the equipment is professionally installed, the installer, is responsible for ensuring that
systems employing high gain directional antennas are used exclusively for fixed, point-to-point
operations.
(iv) For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted
output power over the frequency band of operation shall not exceed 250 mW provided the maximum
antenna gain does not exceed 6 dBi. In addition. If transmitting antennas of directional gain greater
than 6 dBi are used, the maximum conducted output power shall be reduced by the amount in dB that
the directional gain of the antenna exceeds 6 dBi.

For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power over the
frequency bands of operation shall not exceed the lesser of 250 mW or 11 dBm 10 log B, where B is
the 26dB emission bandwidth in megahertz. If transmitting antennas of directional gain greater than 6
dBi are used, the maximum conducted output power shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.
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For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band of
operation shall not exceed 1 W. In addition. If transmitting antennas of directional gain greater than 6
dBi are used, the maximum conducted output power shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi. However, fixed point-to-point UNII devices operating
in this band may employ transmitting antennas with directional gain greater than 6 dBi without any
corresponding reduction in transmitter conducted power. Fixed, point-to-point operations exclude the
use of point-to-multipoint systems, omnidirectional applications, and multiple collocated transmitters
transmitting the same information. The operator of the U-NII device, or if the equipment is
professionally installed, the installer, is responsible for ensuring that systems employing high gain
directional antennas are used exclusively for fixed, point-to-point operations.

3.3. Test Procedure
As an alternative to FCC KDB-789033, the EUT maximum conducted output power was measured
with an average power meter employing a video bandwidth greater the 6dB BW of the emission
under test. Maximum conducted output power was read directly from the meter across all data rates,
and across three channels within each sub-band. Special care was used to make sure that the EUT
was transmitting in continuous mode. This method exceeds the limitations of FCC KDB-789033, and
provides more accurate measurements.

802.11an (BW = 40MHz) Maximum conducted output power using KDB 789033 section E)3)b)
Method PM-G (Measurement using a gated RF average power meter)

Note: the power meter have a video bandwidth that is greater than or equal to the measurement
bandwidth.

802.11ac (BW=80MHz) Maximum conducted output power using KDB 789033 section E)2)b)
Method SA-1 (trace averaging with the EUT transmitting at full power throughout each sweep).

When transmitted signals consist of two or more non-contiguous spectrum segments (e.g., 80+80
MHz mode) or when a single spectrum segment of a transmission crosses the boundary between two
adjacent U-NII bands, KDB 644545 D03 section D) procedure is used for measurements.
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3.4. Test Result of Maximum conducted output power
Product Portable Computer
Test Item Maximum conducted output power
Test Date 2021/02/05
Test Mode Mode 1 SISO A: Transmit (802.11a_6Mbps)

Cable loss=1.0dB

Maximum conducted output power

Data Rate (Mbps)

Channel No. Frequency (MHz) 6 9 12 18 24 36 48 54
Measurement Level (dBm)

36 5180 18.85 - - - - - - -
40 5200 20.77 | 20.7 | 20.66 | 20.58 | 20.51 | 20.45 | 20.42 | 20.35
48 5240 20.95 - - - - - - -
52 5260 20.9 - - - - - - -
56 5280 21.09 | 20.99 | 20.89 | 20.86 | 20.81 | 20.71 | 20.68 | 20.61
64 5320 18.25 - - - - - - -
100 5500 18.89 - - - - - - -
120 5600 20.94 | 20.85 | 20.82 | 20.77 | 20.72 | 20.65 | 20.58 | 20.51
140 5700 18.8 - - - - - - -
149 5745 20.98 - - - - - - -
157 5785 20.92 | 20.84 | 20.74 | 20.68 | 20.62 | 20.52 | 20.44 | 20.41
165 5825 20.63 - - - - - - -

Note: Maximum conducted output power Value =Reading value on average power meter + cable loss
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Maximum conducted output power Measurement:

Frequency 26dB Output .
Channel No Range Bandwidth Power Output Power Limit Result
(MHz) (MHz) (dBm) (dBm) dBm+10log(BW)
36 5180 -- 18.85 24 -- Pass
40 5200 -- 20.77 24 -- Pass
48 5240 -- 20.95 24 -- Pass
52 5260 23.15 20.90 24 24.65 Pass
56 5280 23.10 21.09 24 24.64 Pass
64 5320 23.55 18.25 24 24.72 Pass
100 5500 26.85 18.89 24 25.29 Pass
120 5600 22.95 20.94 24 24.61 Pass
140 5700 27.20 18.80 24 25.35 Pass
149 5745 -- 20.98 30 -- Pass
157 5785 - 20.92 30 -- Pass
165 5825 -- 20.63 30 -- Pass
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26dB Occupied Bandwidth:
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Product . Portable Computer
Test Item X Maximum conducted output power
Test Date ; 2021/02/05
Test Mode Mode 2 SISO A: Transmit (802.11n-20BW_7.2Mbps)
Cable loss=1.0dB Maximum conducted output power
Data Rate (Mbps)
Channel No. Frequency 7.2 14.4 21.7 28.9 43.3 57.8 65 72.2
(MHz) Measurement Level (dBm)
36 5180 18.81 - - - - - - -
40 5200 20.73 | 20.64 | 20.61 | 20.51 | 20.42 | 20.34 | 20.24 | 20.17
48 5240 20.75 - - - - - - --
52 5260 20.96 - - - - - - --
56 5280 20.86 | 20.82 | 20.78 | 20.74 | 20.65 | 20.61 | 20.52 | 20.47
64 5320 18.15 - - - -- - - -
100 5500 18.78 - - - - - - -
120 5600 20.74 | 20.65 | 20.55 | 20.46 | 20.37 | 20.31 | 20.21 | 20.13
140 5700 18.78 - - - - - - -
144(U-N11-2C) 5720 20.1 | 20.06 20 19.93 | 19.89 | 19.79 | 19.76 | 19.68
144(U-Nl1I-3) 5720 1291 | 12.82 | 12.79 12.7 12.61 | 1255 | 1252 | 12.49
149 5745 20.95 -- -- -- -- -- -- --
157 5785 21.02 | 20.96 | 20.93 | 20.86 | 20.80 | 20.77 | 20.73 | 20.70
165 5825 20.84 - - - - -- - -

Note: Maximum conducted output power Value =Reading value on average power meter + cable loss
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Maximum conducted output power Measurement:

Frequency 26dB Output .
Channel No Range Bandwidth Power Output Power Limit Result
(MHz) (MHz) (dBm) (dBm) dBm+10log(BW)
36 5180 -- 18.81 24 -- Pass
40 5200 -- 20.73 24 - Pass
48 5240 - 20.75 24 - Pass
52 5260 30.95 20.96 24 2591 Pass
56 5280 29.40 20.86 24 25.68 Pass
64 5320 23.50 18.15 24 24.71 Pass
100 5500 23.85 18.78 24 24.77 Pass
120 5600 30.90 20.74 24 25.90 Pass
140 5700 24.35 18.78 24 24.86 Pass
144(U-NI1-2C) 5720 16.80 20.10 24 23.25 Pass
144(U-N11-3) 5720 - 12.91 30 - Pass
149 5745 - 20.95 30 - Pass
157 5785 - 21.02 30 - Pass
165 5825 -- 20.84 30 - Pass
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26dB Occupied Bandwidth:
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3| N f 5.731 70 GHz 17.79 dBm Freq Offset
4 0Hz
5 =
3
7
8 Scale Type
9
:2 S
STATUS

=
7]
o]
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Maximum conducted output power:
Channel 144 (U-NI1-2C)

= Keysight Spectrum Analyzer - Channel Power (== =
x [ RF [s0e ac | SENSE:INT| | ALIGN AUTO [ 10:08:35 PMFeb 05, 2021
[Center Freq 5.718021500 GHz | Center Freq: 5.718021500 GHz Radio Std: None Frequency
—— 1rig: FreeRun Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBidiv Ref 21.00 dBm
Log
nao — Center Freq
10 e “‘\ 5718021500 GHz
-9.00
-19.0 ;,_J/ l\_\‘
-29.0 2 »\M
-390 v / ' SO
-49.0
-59.0
-E9.0
Center 5.718 GHz Span 50 MHz CF Step
ffRes BW 1 MHz #VBW 3 MHz Sweep 1 ms| 5.000000 MHz
[Auto Man
Channel Power Power Spectral Density
Freq Offset
20.10 dBm /13.96 MHz -55.42 dBm /Hz 0Hz
MSG STATUS
Maximum conducted output power:
Channel 144 (U-NI1-3)
— Keysight Spectrum Analyzer - Channel Power (===
X 1 RF [s0e ac | [ SENSE:INT] ALIGN AUTO  [10:08:58 PMFeb 05,2021
[Center Freq 5.726978500 GHz | Center Freq: 5.726978500 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBIdiv Ref 21.00 dBm
Log
1.0 CenterFreq
1.00 / F= 5.726978500 GHz
-9.00
-19.0 /M‘/ \I\'\
250 ™
o ]
-39.0 o ]
-49.0
-59.0
-69.0
Center 5.727 GHz Span 50 MHz CF Step
[fRes BW 1 MHz #VYBW 3 MHz Sweep 1ms 5.000000 MH=z
Auto Man
Channel Power Power Spectral Density
Freq Offset
12.91 dBm / 3.957 MHz -57.14 dBm /Hz 0Hz

STATUS
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Product
Test Item
Test Date
Test Mode

Portable Computer
Maximum conducted output power

2021/02/05

Mode 3 SISO A: Transmit (802.11n-40BW_15Mbps)

Cable loss=1.0dB

Maximum conducted output power

Data Rate (Mbps)

Channel No. Frequency 15 30 45 60 90 120 135 150
(MHz)
Measurement Level (dBm)
38 5190 18.31 - - - -- - - -
46 5230 20.35 | 20.26 | 20.21 | 20.16 | 20.06 | 20.02 | 19.92 | 19.83
54 5270 20.18 - - - -- - - -
62 5310 17 16.96 | 16.9 | 16.85 | 16.81 | 16.71 | 16.65 | 16.59
102 5510 1827 | - - -- - - - -
118 5590 20.88 | 20.79 | 20.73 | 20.68 | 20.65 | 20.55 | 20.50 | 20.44
134 5670 19.02 - - - - - - -
142(U-N11-2C) 5710 20.44 | 20.38 | 20.33 | 20.24 | 20.15 | 20.1 | 20.04 | 19.99
142(U-N1I-3) 5710 7.82 7.72 7.62 7.58 7.53 7.44 7.35 7.31
151 5755 20.82 - - - - -- - -
159 5795 20.76 | 20.68 | 20.6 | 20.55 | 20.51 | 20.48 | 20.42 | 20.38

Note: Maximum conducted output power Value =Reading value on average power meter + cable loss
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Report No.: 20C0808R-E3032110126

Maximum conducted output power Measurement:

Frequency 26dB Output .
Channel No Range Bandwidth Power Output Power Limit Result
(MHz) (MHz) (dBm) (dBm) dBm+10log(BW)

38 5190 - 18.31 24 - Pass

46 5230 -- 20.35 24 -- Pass

54 5270 44.00 20.18 24 27.43 Pass

62 5310 42.50 17.00 24 27.28 Pass

102 5510 42.90 18.27 24 27.32 Pass

118 5590 49.50 20.88 24 27.95 Pass

134 5670 44.20 19.02 24 27.45 Pass
142(U-N11-2C) 5710 36.60 20.44 24 26.63 Pass
142(U-N11-3) 5710 - 7.82 30 -- Pass
151 5755 -- 20.82 30 -- Pass

159 5795 - 20.76 30 -- Pass
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Report No.: 20C0808R-E3032110126

26dB Occupied Bandwidth:

Channel 54
ww Keysight Spectrum Analyzer - Swept SA = ==
1] T RF [s0@ ac [ SENSE:INT] | ALIGN AUTO  [03:40:32 PMJan 27, 2021
[Center Freq 5.270000000 GHz | Avg Type: Log-Pwr TRACE[11234 5 6 Frequency
PNO: Fast 0 1rig: FreeRun TYPE| M WAAARA
IFGain:Low #Atten: 30 dB Der|P NNNNN
Ref Offset 1 dB Mkr2 5.247 9 GHZ Auto Tune
10 dBrdiv__Ref 21.00 dBm -19.09 dBm
Log 1
na CenterFreq
100 g™ [T, 5270000000 GHz
a0 2 J}’ \ 3
180 Q“' '-\{ [DL1 -17.40 dBim
-0 —— “""“N'MM M ooty 5 2zoosotoaor:0F(;:czl
3.0 Mn
-42.0
0 Stop Freq
- 5.320000000 GHz
69.0
Center 5.27000 GHz Span 100.0 MHz CF Step
|#Res BW 430 kHz #VBW 2.0 MHz Sweep (#Swp) 1.000 ms (1 001 pts) 10.000000 MHz
1 M
-—— o il
5.281 5 GHz 8.60 dBm
2 N f 5.247 9 GHz 19.09 dBm
3[ N f 5.291 9 GHz -18.42 dBm Freq Offset
2 ] 0Hz
6
7
8 Scale Type
9
i o
. ,
MSG STATUS
Channel 62
' Keysight Spectrum Analyzer - Swept SA ===
] | RF |s0e  ac [ SENSE:INT] [ ALIGN AUTO 03:43:41 PMJan 27,2021
[Center Freq 5.310000000 GHz | Avg Type: Log-Pwr TRACE[1 23456 Frequency
PNO: Fast 50 Trig: Free Run TYPE|MWAAAAAY
IFGain:Low #Atten: 30 dB peT|/P NNNNN
Ref Offset 1 dB Mkr2 5.288 6 GHz Auto Tune
10 dBidiy Ref 21.00 dBm -21.01 dBm
ogd
1
mno CenterFreq
1m0 [w-—*“”“"“”’“"”“" e, ,_\ 5310000000 GHz
-9.00
2 h\‘ / 3
-19.0 "F L1 -201 43 dfm|
m’”’ StartFreq
=0 »/ . 5.260000000 GHz
-390 ’j‘,} it pla st 2 o r—
490 MNWMWW
590 Stop Freq
o 5.360000000 GHz
-69.0

Center 5.31000 GHz Span 100.0 MHz CF Step
|#Res BW 430 kHz #VBW 2.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 10.000000 MHz
-_— pute Man
5.313 3 GHz 5.57 dBm
2 N f 5.288 6 GHz 21.01 dBm
3| N f 5.331 1 GHz -21.36 dBm Freq Offset
4 0Hz
5 =
6
7
8 Scale Type
9
s s

=
7]
2]

T b

STATUS
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Report No.: 20C0808R-E3032110126

Channel 102
ww Keysight Spectrum Analyzer - Swept SA = ==
5] T RF [s0@ ac [ SENSE:INT] | ALIGN AUTO  [03:45:48 PMJan 27, 2021
[Center Freq 5.510000000 GHz | Avg Type: Log-Pwr TRACE[1234 5 § Frequency
PNO: Fast 50 Trig: Free Run TYPE| MARARARARY
IFGain:Low #Atten: 30 dB DET|P NNNNN
ot Offeot1 dB Mkr2 5.488 9 GHzZ Auto Tune
10 dBidiv__ Ref 21.00 dBm -19.74 dBm
Log 1
nao 7 CenterFreq
1.00 fm-""m Y "w‘"-‘*“\ 5510000000 GHz|
00 &2 P
180 % IDL1 -19.00 dBm
M WL'L, StartFreq
20 MMMW" T 5.460000000 GHz
39,0 et [Pk e
-42.0
0 Stop Freq
: 5560000000 GHz|
£9.0
Center 5.51000 GHz Span 100.0 MHz CF Step
[fRes BW 430 kHz #VBW 2.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 10.000000 MHz
X 7 Man
1 N 5.517 4 GHz 7.00 dBm
2| N f 5.488 9 GHz 19.74 dBm
3[ N f 5.531 8 GHz -21.01 dBm Freq Offset
g ! 0 Hz
[
7
8 Scale Type
9
i oo i
MSG STATUS
Channel 118
' Keysight Spectrum Analyzer - Swept SA ===
X [ RF |s0e  ac [ SENSE:INT] [ ALIGN AUTO 03:47:56 PMJan 27, 2021
[Center Freq 5.590000000 GHz | Avg Type: Log-Pwr TRACE[12345 6 Frequency
PNO: Fast 50 Trig: Free Run TYPE(M
IFGain:Low #Atten: 30 dB peT|/P NNNNN
Ref Offest 1 dB Mkr2 5.565 0 GHzZ Auto Tune
10 dBidiv  Ref 21.00 dBm -19.07 dBm
Log 1
"o Center Freq
1.00 /"W W\L 5590000000 GHz,
900 by 3
ﬁﬂ"’ oty IDL1 -16.76 dBm
-19.0 ¥ LS
P R T StartFreq
90 skt st | 5 540000000 GHz
-39.0
-49.0
a0 Stop Freq
s 5.640000000 GHz
-69.0
Center 5.59000 GHz Span 100.0 MHz CF Step
[fRes BW 470 kHz #VBW 2.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 10.000000 MHz
o Man
1 N f 5.597 8 GHz 9.24 dBm
2| N f 5.565 0 GHz 19.07 dBm
3[ N f 5614 5 GHz 17.80dBm Freq Offset
g ! 0 Hz
6
7
8 Scale Type
9
i oo i
STATUS

=
7]
2]
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Channel 134
ww Keysight Spectrum Analyzer - Swept SA = ==
5] T RF [s0@ ac [ SENSE:INT] | ALIGN AUTO ~ [03:50:14 PMJan 27, 2021
[Center Freq 5.670000000 GHz | Avg Type: Log-Pwr TRACE[1234 5 § Frequency
PNO: Fast 50 Trig: Free Run TYPE| MARARARARY
IFGain:Low #Atten: 30 dB DET/P NNNNN
ot Offeot1 dB Mkr2 5.647 4 GHzZ Auto Tune
10 dBidiv _ Ref 21.00 dBm -18.64 dBm
Log 1
nao CenterFreq
100 /f"*"""JM M‘“‘““*\ 5670000000 GHz
900 2 3
1o ’4"/ \{ IDL1 -17.32 dEm|
) foma StartFre
290 il MW“W”M | q
et "] | 5620000000 GHz
-32.0
-42.0
a0 Stop Freq
= 5.720000000 GHz
-63.0
Center 5.67000 GHz Span 100.0 MHz CF Step
[fRes BW 470 kHz #VBW 2.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 10.000000 MHz
Aut M
P il
1 N 5.665 3 GHz 8.68 dBm
2| N f 5.647 4 GHz -18.64 dBm
3[ N f 5.691 6 GHz 17.67 dBm Freq Offset
4 0Hz
5 =
[
7
8 Scale Type
9
10 L Li
11 i =n
MSG STATUS
Channel 142
' Keysight Spectrum Analyzer - Swept SA ===
X [ RF |s0e  ac [ SENSE:INT] [ ALIGN AUTO 10:10:44 PM Feb 05, 2021
[Center Freq 5.710000000 GHz Avg Type: Log-Pwr TRACE[12345 6 Frequency
PNO: Fast 50 Trig: Free Run TYPE|MIAAAARA
IFGain:Low #Atten: 30 dB peET|P NNNNN
Ref Offest 1 dB Mkr2 5.688 4 GHzZ Auto Tune
10 dBidiv  Ref 21.00 dBm -19.94 dBm
Log 1
"o Center Freq
1.00 fw i M\ 5710000000 GHz,
-9.00 2 3
.18.0 w\,{ DL1 -18.74\1EI_m.
"“M StartFreq
280 A - feriek "
PR et 5.660000000 GHz|
-39.0
-49.0
a0 Stop Freq
s 5.760000000 GHz
-69.0
Center 5.71000 GHz Span 100.0 MHz CF Step
[#Res BW 430 kHz #VBW 3.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 10.000000 MHz
Aut M
7y e il
1 N f 5.720 8 GHz 7.26 dBm
2| N f 5.688 4 GHz -19.94 dBm
3[ N f 57317 GHz 19.35 dBm Freq Offset
4 0Hz
5 =
6
7
8 Scale Type
9
10 L Li
11 i =0
MSG STATUS
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Maximum conducted output power:
Channel 142 (U-NI1-2C)

= Keysight Spectrum Analyzer - Channel Power (== =
x [ RF [s0e ac | | SENSE:INT| | ALIGN AUTO  [10:11:08 PMFeb 05, 2021
[Center Freq 5.708436250 GHz | Center Freq: 5.708436250 GHz Radio Std: None Frequency
—— 1rig: FreeRun Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 B
10 dBidiv Ref 21.00 dBm
Log
nao Center Freq
1.00 = Ve ] 5.708436250 GHz|
-9.00
-19.0 /‘fj \
oo M/’ L\\‘\H
-39.0 otunsms ] [Mmenemermrmea)
49,0
-59.0
590
Center 5.708 GHz Span 100 MHz| CF Step
ffRes BW 1 MHz #VBW 3 MHz Sweep 1 ms| 10.000000 MHz
Auto Man
Channel Power Power Spectral Density
Freq Offset
20.44 dBm /33.13 MHz -58.53 dBm /Hz 0Hz
MSG STATUS
Maximum conducted output power:
Channel 142 (U-N11-3)
— Keysight Spectrum Analyzer - Channel Power (===
X RF [s0e ac | | [ SENSE:INT] | ALIGN AUTO  [10:11:31 PMFeb 05,2021
[Center Freq 5.726563750 GHz | Center Freq: 5.726563750 GHz Radio Std: None Frequency
—— 1rig: FreeRun Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
1.0 CenterFreq
100 ¥4 e 5.726563750 GHz
-9.00
200 \‘*—\“
00 -...w""rf et v ST
49,0
59,0
59,0
Center 5.727 GHz Span 100 MHz| CF Step
ffRes BW 1 MHz #VBW 3 MHz Sweep 1ms 10.000000 MHz
Auto Man
Channel Power Power Spectral Density
Freq Offset
7.82 dBm /3.128 MHz -60.89 dBm /Hz 0Hz
STATUS
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Product Portable Computer
Test Item Maximum conducted output power
Test Date 2021/02/05
Test Mode Mode 4 SISO A: Transmit (802.11ac-80BW_32.5Mbps)
Cable loss=1.0dB Maximum conducted output power
Frequency Data Rate (Mbps)
Channel No
(MHz) 325 | 65 | 975 | 130 | 195 | 260 |2925| 325 | 390 |433.3
42 5210 18.51 | 18.46 | 18.38 | 18.29 | 18.19 | 18.13 | 18.05 | 18.02 | 17.93 | 17.88
58 5290 18.28 | 18.19 | 18.13 | 18.05 | 18.02 | 17.93 | 17.90 | 17.86 | 17.77 | 17.68
106 5530 1832 | -- - - - - - - - -
122 5610 19.1 |19.01 |18.94 |18.91 |18.87 | 18.77 | 18.71 | 18.67 | 18.58 | 18.54
138 (U-NII-2C) 5690 20.66 | 20.58 | 20.52 | 20.49 | 20.42 | 20.36 | 20.26 | 20.18 | 20.14 | 20.1
138 (U-NII-3) 5690 358 | 3.48 | 342 | 339 | 332 | 323 | 3.2 | 317 | 3.12 | 3.03
155 5775 18.82 | 18.72 | 18.68 | 18.65 | 18.62 | 18.55 | 18.52 | 18.46 | 18.43 | 18.33
Note: Maximum conducted output power Value =Reading value on Spectrum Analyzer + cable loss
Maximum conducted output power Measurement:
Frequency 26dB Output o
. Output Power Limit
Channel No Range Bandwidth Power Result
(MH2z) (MHz) (dBm) (dBm) | dBm+10log(BW)
42 5210 - 18.51 24 -- Pass
58 5290 85.60 18.28 24 30.32 Pass
106 5530 85.80 18.32 24 30.33 Pass
122 5610 87.00 19.10 24 30.40 Pass
138 (U-NII-2C) 5690 79.20 20.66 24 29.99 Pass
138 (U-NII-3) 5690 - 3.58 30 - Pass
155 5775 - 18.82 30 -- Pass
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26dB Occupied Bandwidth:

Channel 58
ww Keysight Spectrum Analyzer - Swept S& ==
¥ [ RF [soe ac | [ SENSE:INT] | ALIGN AUTO  [11:24:36 PMJan 26, 2021 E
[Center Freq 5.290000000 GHz | Avg Type: Log-Pwr TRACE[1 2345 6 requency
PNO: Fast 50 Trig: Free Run TYPE| M WA
IFGain:Low #Atten: 30 dB DeT|P NNNNN
ot Offest 1 b Mkr2 5.247 8 GHz Auto Tune
10 dBidiv_ Ref 21.00 dBm -19.08 dBm
Log 1
1.0 CenterFreq
[
1.00 ff-“"“" Ty EALESY 5290000000 GHz|
5,00 2 \ 3
190 '1,,< DL1 1846 ngl
i '\-w‘ StartFreq
-29.0 A
5.190000000 GHz|
390 stk b g, N
-49.0
. StopFreq
i 5.390000000 GHz
£9.0
Center 5.2900 GHz Span 200.0 MHz CF Step
|#Res BW 820 kHz #VBW 3.0 MHz Sweep (#Swp) 1.000 ms (1 001 pts) 20.000000 MHz,
t M
-—— i il
5.300 0 GHz 7.84 dBm
2 N f 5.247 8 GHz -19.08 dBm
3[ N f 5.3334 GHz -18.82 dBm Freq Offset
g | 0Hz
[
7
] Scale Type
9
8 g n
A ,
MSG STATUS
Channel 106
w Keysight Spectrum Analyzer - Swept SA [E=m ==
X | RF [soe ac | [ SENSE:INT| | ALIGN AUTO 11:26:33 PMJan 26, 2021 E
[Center Freq 5.530000000 GHz | Avg Type: Log-Pwr TRACE[1 2345 6 requency
PNO: Fast 0 Trig: Free Run TYPE|MWAMAAMA
IFGain:Low #Atten: 30 dB DET|P NNNNN
MKr2 5.486 6 GHz Auto Tune
Ref Offset 1 dB
10 dBidiv  Ref 21.00 dBm -18.85 dBm
Log 1
1o e — Center Freq
1.0 f Sy 5530000000 GHz
-5.00 2 \ 3
’ﬂ < DL1 -16.99 dBm
o M,«’ “M StartFreq
20 e i R S e | 5430000000 GHz
-39.0
-49.0
- StopFreq
i 5.630000000 GHz
-69.0
Center 5.5300 GHz Span 200.0 MHz CF Step
|#Res BW 910 kHz #VBW 3.0 MHz 5weep (#Swp) 1.000 ms (1001 pts) 20.000000 MHz
t M
-—— i il
5.544 0 GHz 9.01 dBm
2 N f 5.486 6 GHz -18.85 dBm
3[ N f 5572 4 GHz 18.86 dBm Freq Offset
g | 0Hz
6
7
] Scale Type
9
8 g n
A ,
MSG STATUS

Page: 41 of 902



Report No.: 20C0808R-E3032110126

Channel 122

ww Keysight Spectrum Analyzer - Swept S& ==
¥ [ RF [soe ac | [ [ SENSE:INT] | ALIGN AUTO  [11:33:15 PMJan 26, 2021 E
[Center Freq 5.610000000 GHz | Avg Type: Log-Pwr TRACE[1 2345 6 requency
PNO: Fast 50 Trig: Free Run TYPE|M WA
IFGain:Low #Atten: 30 dB DET/P NNNNN
ot Offest 1 b MKr2 5.565 4 GHzZ Auto Tune
19 gBid__Ref 21.00 dBm -18.94 dBm
1.0 CenterFreq
B 4 p——
100 gf“*"/m w““‘“‘"\\ 5610000000 GHz
9.00 2 3
19.0 §: 4 oLt 17.45 B
i i StartFreq
29,0 pracrimgrrdead ﬂ“ﬂﬂh"“‘”"”'w “’-% e trerd | 5510000000 GHz
-39.0
-49.0
. StopFreq
i 5710000000 GHz
-68.0
Center 5.6100 GHz Span 200.0 MHz CF Step
[fRes BW 820 kHz #VBW 3.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 20.000000 MHz,
Aut M
7 il
1] N 5.606 8 GHz 8.55 dBm
2| N f 5.565 4 GHz -18.94 dBm
3[ N f 5.652 4 GHz 17.47 dBm Freq Offset
4 0Hz
5 =
[
7
] Scale Type
9
10 Lo Lin
11 _|tes Lin
MSG STATUS
Channel 138
w Keysight Spectrum Analyzer - Swept SA [E=m ==
i [ RF [soe ac | [ [ SENSE:INT] | ALIGN AUTO 10:17:04 PM Feb 05, 2021 E
[Center Freq 5.690000000 GHz | Avg Type: Log-Pwr TRACE[1 2345 6 requency
PNO: Fast 0 Trig: Free Run TYPE|MWAMAAMA
IFGain:Low #Atten: 30 dB DET|P NNNNN
MKr2 5.645 8 GHZ Auto Tune
Ref Offset 1 dB
10 dBidiv__Ref 21.00 dBm -19.99 dBm
og
11.0 CenterFreq
lsvamttirimge| et Feegn]
1.00 f““ﬂ m\"“”““\ 5.690000000 GHz|
.00 2 3
190 ._p (‘_ DL -17 .63 dBm
) StartFreq
a0 ot v o™ Ty o 5590000000 GHz
-39.0
-49.0
- StopFreq
i 5790000000 GHz
-69.0
ICenter 5.6900 GHz Span 200.0 MHz CF Step
[#Res BW 910 kHz #VBW 3.0 MHz Sweep (#Swp) 1.000 ms (1001 pts)||  20.000000 MHz
Aut M
7y il
1/ N f 5.700 6 GHz 8.37 dBm
2| N f 5.645 8 GHz -19.99 dBm
3[ N f 5.732 2 GHz 17.78 dBm Freq Offset
4 0Hz
5 =
6
7
] Scale Type
9
10 Lo Lin
11 _|tes Lin
MSG STATUS

Page: 42 of 902



Report No.: 20C0808R-E3032110126

Maximum conducted output power:
Channel 138 (U-NI1-2C)

= Keysight Spectrum Analyzer - Channel Power ==
xi | RF [soe ac | | | SENSE:INT] | ALIGN AUTO  [10:17:27 PMFeb 05, 2021
[Center Freq 5.688694750 GHz | Center Freq: 5.688694750 GHz Radio Std: None Frequency
—— 1rig: FreeRun Avg|Held: 100/100
| #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBidiv Ref 21.00 dBm
Log
1.0 CenterFreq
1.00 ~ 5.688694750 GHz
-9.00
-19.0 {
-29.0 o] \\“m..,_\___
-390 A "‘”/
-49.0
-59.0
-69.0
Center 5.689 GHz Span 200 MHz] CF Step
[fRes BW 1 MHz #BW 3 MHz Sweep 1ms 20.000000 MHz
Auto Man
Channel Power Power Spectral Density
Freq Offset
20.66 dBm /72.61 MHz -61.95 dBm /Hz 0Hz
MSG STATUS
Maximum conducted output power:
Channel 138 (U-NI1-3)
= Keysight Spectrum Analyzer - Channel Power ==
xi | RF [soe ac | | SENSE:INT] | ALIGN AUTO  [10:17:50 PM Feb 05, 2021
[Center Freq 5.726305250 GHz | Center Freq: 5.726306260 GHz Radio Std: None Frequency
—— 1rig: FreeRun Avg|Held: 100/100
| #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBidiv Ref 21.00 dBm
Log
1.0 CenterFreq
1.00 5.726305250 GHz
P e
-9.00 { v \
-19.0
-29.0 ‘) \\\‘\_
-39.0 R s}
T
-49.0
-59.0
-69.0
Center 5.726 GHz Span 200 MHz] CF Step
[fRes BW 1 MHz #BW 3 MHz Sweep 1ms 20.000000 MHz
Auto Man
Channel Power Power Spectral Density
Freq Offset
-64.59 dBm /Hz 0Hz

3.58 dBm /2.611 MHz

STATUS
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D DEKRA

Product Portable Computer
Test Item Maximum conducted output power
Test Date 2021/02/03
Test Mode Mode 5 SISO A: Transmit (802.11ac-160BW_65Mbps)
Cable loss=1.0dB Maximum conducted output power
Frequency Data Rate (Mbps)
Channel No
(MHz) 65 130 | 195 | 260 | 390 | 520 | 585 | 650 | 780 |866.7
50 (U-NII-1) 5250 11.39 | 11.32 | 11.24 [ 11.15 | 11.12 | 11.07 [ 10.97 | 10.94 | 10.87 | 10.82
50 (U-NII-2A) 5250 11.57 | 11.47 | 11.43 | 11.34 | 11.31 | 11.23 | 11.18 | 11.13 | 11.04 | 11.01
114 5570 14.86 | 14.83 | 14.73 | 14.63 | 14.58 | 14.51 | 14.48 | 14.39 | 14.33 | 14.27
Note: Maximum conducted output power Value =Reading value on Spectrum Analyzer + cable loss
Maximum conducted output power Measurement:
Frequency 26dB Output o
) Output Power Limit
Channel No Range Bandwidth Power Result
(MHz) (MHz) (dBm) (dBm) dBm+10log(BW)
50 (U-NII-1) 5250 -- 11.39 24 - Pass
50 (U-NII-2A) 5250 81.90 11.57 24 30.13 Pass
114 5570 163.80 14.86 24 33.14 Pass
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26dB Occupied Bandwidth:

Channel 50
s Keysight Spectrum Analyzer - Swept SA =0
¥ | RF |[soe ac | [ [ SENSE:INT] | ALIGN AUTO  [11:05:54 PMJan 26, 2021
[Center Freq 5.250000000 GHz | Avg Type: Log-Pwr TRACE[12345 5 Frequency
PNO: Fast 0 Trig: Free Run TYPE|M
IFGain:Low #Atten: 30 dB DET|P NNNNN
Ref Offset 1 dB Mkr2 5.167 75 GHZ Auto Tune
10 dBidiv__ Ref 21.00 dBm -19.30 dBm
Log i
no yon CenterFreq
1.00 I,‘ Mt | I 5.250000000 GHz
5.00 2 \ 3
19.0 . « DL1 -17 65 dBm
7 i StartFreq
=0 WWM»WWW)FN Ml kit 5.075000000 GHz
-39.0
-49.0
sa0 StopFreq
) 5.425000000 GHz
-69.0
Center 5.2500 GHz Span 350.0 MHz CF Step
|#Res BW 1.6 MHz #VBW 8.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 35.000000 MHz
-—— pute Man
1 5.254 20 GHz 8.35 dBm
2 N f 5167 75 GHz -19.30 dBm
3[ N f 5.331 90 GHz 19.09 dBm Freq Offset|
: | 0Hz
s E
7
8 Scale Type
9
i o
MSG STATUS
Channel 114
w Keysight Spectrum Analyzer - Swept SA [E=m ==
X | RF [soe ac | [ [ SENSE:INT] | ALIGN AUTO 11:09:50 PMJan 26, 2021
[Center Freq 5.570000000 GHz | Avg Type: Log-Pwr TRACE[12345 & Frequency
PNO: Fast 0 Trig: Free Run TYPE| MWW
IFGain:Low #Atten: 30 dB pET|P NNNNN
Ref Offset 1 dB Mkr2 5.488 10 GHZ Auto Tune
EggBIdiv Ref 21.00 dBm -22.90 dBm
1
no Y CenterFreq
100 e b, at ol 5.570000000 GHz
-9.00 r" “‘\ 3
-1a.0 2 X DL1 18,97 dBm
\'1 StartFreq
-29.0 A
5.395000000 GHz
90 P dth, i bttt Bl
-49.0
sa0 StopFreq
) 5.745000000 GHz
-69.0
Center 5.5700 GHz Span 350.0 MHz CF Step
|#Res BW 1.6 MHz #V/BW 8.0 MHz Sweep (#Swp) 1.000 ms (1 001 pts) 35.000000 MHz
-—— pute Man
1 5.600 45 GHz 6.03 dBm
2 N f 5.488 10 GHz -22.90 dBm
3[ N f 5.651 90 GHz -21.35 dBm Freq Offset|
: | 0Hz
s E
7
8 Scale Type
9
i o

=
7]
o]

STATUS
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Maximum conducted output power:

Channel 50 (U-NII-1)

= Keysight Spectrum Analyzer - Channel Power ==
xi 1 RF [soe ac | | [ SENSE:INT] | ALIGN AUTO  |D4:28:15 PMFeb 03, 2021
[Center Freq 5.211660000 GHz | Genter Freq: 6.211660000 GHz Radio Std: None Frequency
—— T1rig: FreeRun Avg|Hold: 100/100
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
1.0 CenterFreq
1.00 5.211660000 GHz
.00 4 y o ey
190 J \} l
-29.0
-39.0 r") \\
-49.0 ,./
-59.0
-69.0
Center 5.212 GHz Span 250 MHz| CF Step
[fRes BW 1 MHz #VBW 3 MHz Sweep 1ms 25000000 MHz
Auto Man
Channel Power Power Spectral Density
Freq Offset
11.39 dBm /76.68 MHz -68.58 dBm /Hz 0Hz
MSG STATUS
Maximum conducted output power:
Channel 50 (U-NI1-2A)
s Keysight Spectrum Analyzer - Channel Power =
xi [ RF |soe ac | | [ SENSE:INT| [ ALIGN AUTO  |D4:28:39 PMFeb 03, 2021
[Center Freq 5.288340000 GHz Center Freq: 5.288340000 GHz Radio Std: None Frequency
—— Trig: FreeRun Avg|Hold: 100/100
‘ #IFGain:Low #Atten: 30 dB Radic Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
nao CenterFreq
1.00 5.288340000 GHz|
_9.00 -»JMU \[ .ur-'v-v--\.
-19.0
.29 0 J l
-39.0 \\1
190 T ST o
-59.0
-59.0
Center 5.288 GHz Span 250 MHZ| CF Step
[fRes BW 1 MHz #VBW 3 MHz Sweep 1 ms| 25.000000 MHz,
Auto Man
Channel Power Power Spectral Density
Freq Offset
11.57 dBm / 76.68 MHz -68.49 dBm /Hz 0Hz

STATUS
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Product ; Portable Computer

Test Item : Maximum conducted output power

Test Date : 2021/01/27

Test Mode Mode 10 SISO B: Transmit (802.11a_6Mbps)

Cable loss=1.0dB Maximum conducted output power
Data Rate (Mbps)
Channel No. Frequency 6 9 12 18 24 36 48 54
(MHz)
Measurement Level (dBm)

36 5180 18.84 - - - - - - -
40 5200 20.99 | 209 | 20.81 | 20.74 | 20.66 | 20.60 | 20.53 | 20.49
48 5240 20.96 - - - - - -- --
52 5260 20.85 - - - - - -- --
56 5280 20.78 | 20.69 | 20.61 | 20.54 | 20.45 | 20.38 | 20.31 | 20.21
64 5320 18.41 - - - - - - -
100 5500 19.05 - - - - - - -
120 5600 21.01 | 20.94 | 20.85 | 20.75 | 20.69 | 20.64 | 20.59 | 20.56
140 5700 19.28 - - - - - - -
149 5745 21 - - - - - - -
157 5785 20.97 | 20.93 | 20.86 | 20.81 | 20.71 | 20.65 | 20.56 | 20.50
165 5825 20.89 - -- -- - -- - --

Note: Maximum conducted output power Value =Reading value on average power meter + cable loss
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Maximum conducted output power Measurement:

Frequency 26dB Output L.
Channel No Range Bandwidth Power Output Power Limit Result
(MHz) (MHz) (dBm) (dBm) | dBm+10log(BW)
36 5180 -- 18.84 24 -- Pass
40 5200 -- 20.99 24 -- Pass
48 5240 -- 20.96 24 -- Pass
52 5260 28.85 20.85 24 25.60 Pass
56 5280 31.85 20.78 24 26.03 Pass
64 5320 23.55 18.41 24 24.72 Pass
100 5500 26.85 19.05 24 25.29 Pass
120 5600 41.50 21.01 24 27.18 Pass
140 5700 27.20 19.28 24 25.35 Pass
149 5745 -- 21.00 30 -- Pass
157 5785 -- 20.97 30 -- Pass
165 5825 -- 20.89 30 -- Pass
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26dB Occupied Bandwidth:

Channel 52
w Keysight Spectrum Analyzer - Swept SA [E=m ==
i [ RF [soe ac | [ [ SENSE:INT] | ALIGN AUTO 04:41:57 PMJan 27, 2021
[Center Freq 5.260000000 GHz | Avg Type: Log-Pwr TRACE[1 2345 6 Frequency
PNO: Fast 0 Trig: Free Run TYPE|MWAMAAMA
IFGain:Low #Atten: 30 dB DET|P NNNNN
ot Offeot 1 b Mkr2 5.248 90 GHz Auto Tune
10 dBidiv  Ref 21.00 dBm -17.26 dBm
Log 1
11.0 CenterFreq
r«d"\«ﬁ\hﬂlﬁ-
100 P [, 5260000000 GHz
5.00 a2 f \ﬂ bed
.u’"r V'I"VL& DL1 1661 dBm
-19.0 ol T
}rl/“ N\A StartFreq
-390 M MM 5235000000 GHz
290 adad, i Y
st S
-49.0
- StopFreq
i 5285000000 GHz
-69.0
Center 5.26000 GHz Span 50.00 MHz CF Step
|#Res BW 240 kHz #VBW 1.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 5.000000 MHz
-—— fute Man
5.256 40 GHz 9.39 dBm
2 N f 5.248 90 GHz 17.26 dBm
3[ N f 5.271 40 GHz 16.82 dBm Freq Offset
g | 0Hz
6
7
8 Scale Type
9
2 g i
MSG STATUS
Channel 56
Key;lght Spectrum Analyzer - Swept SA ===
| RF |soe ac | SENSE:INT| ALIGN AUTO  [04:43:44 PMJan 27, 2021
|(—2enter Freq 5.280000000 GHz | Avg Type: Log-Pwr TecE[lo3455|  [reduency
PNO: Fast [, 1rig: FreeRun TYRE|R f
IFGain:Low #Atten: 30 dB DET|P NNNNN
et Offect 1 dB MKr2 5.268 35 GHZ Auto Tune
10 dBrdiv__ Ref 21.00 dBm -17.65 dBm
Log 1
1.0 Center Freq
100 e Ml ot 5280000000 GHz
800 2 M,f \\“\ 3
J.H‘rd 1’“\& IDL1 -17.42 dBm
oD “'\m StartFreq
250 M 5.255000000 GHz
3.0 | A S
el gz
-43.0
. Stop Freq
: 5.305000000 GHz
-E9.0
Center 5.28000 GHz Span $0.00 MHz CF Step
[#Res BW 240 kHz #VBW 1.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 5.000000 MHz
i x [ v [ FUNCTION [FUNCTIONWIDTH[ _FUNCTIONVALUE 8 fute Man
i N f 5.282 50 GHz 8.58 dBm
2 N f 5.268 35 GHz 17.65 dBm
3[ N f 520175 GHz A7.90dBm Freq Offset
4 ) 0Hz
: =
7
Scale Type
1 Log Lin

STATUS
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Channel 64
ww Keysight Spectrum Analyzer - Swept SA = ==
5] T RF [s0@ ac | SENSE:INT| ALIGN AUTO  [04:46:06 PMJan 27, 2021
[Center Freq 5.320000000 GHz | Avg Type: Log-Pwr TRACE[1234 5 § Frequency
PNO: Fast 50 Trig: Free Run TYPE| MARARARARY
IFGain:Low #Atten: 30 dB Der|P NNNNN
ot Offeot1 dB Mkr2 5.308 10 GHzZ Auto Tune
10 dBidiv__ Ref 21.00 dBm -17.63 dBm
Log T
no Center Freq
e forn, | e Y
1.00 proen] ooty 5320000000 GHz
.00 2 ’Mj \“"'L 3
. ’,,,W “w( [bL1 17.50 dEm|
) StartFreq
e ,J‘N'rﬂ W‘M'“ 5295000000 GHz
-23.0 MW‘M e
-42.0
a0 Stop Freq
= 5.345000000 GHz
69.0
Center 5.32000 GHz Span 50.00 MHz CF Step
[fRes BW 240 kHz #VBW 1.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 5.000000 MHz
X 7 Man
1] N 5.317 756 GHz 8.50 dBm
2l N f 5.308 10 GHz 17.63 dBm
3| N f 5.331 65 GHz -18.19 dBm Freq Offset
4 0 Hz
5 =
[
7
8 Scale Type
9
8 o
MSG STATUS
Channel 100
ww Keysight Spectrum Analyzer - Swept SA = ==
5] T RF [s0@ ac | [ SENSE:INT] | ALIGN AUTO  [04:49:54 PMJan 27, 2021
[Center Freq 5.500000000 GHz | Avg Type: Log-Pwr TRACE[1234 5 § Frequency
PNO: Fast 50 Trig: Free Run TYPE| MARARARARY
IFGain:Low #Atten: 30 dB Der|P NNNNN
ot Offeot1 dB Mkr2 5.488 35 GHZ Auto Tune
10 dBidiv__ Ref 21.00 dBm -17.75 dBm
Log T
no CenterFreq
[mraraadnd]
1.00 /” o MM “‘”‘"““\m 5500000000 GHz
500 2 4 by 3
Q,J\f ‘\JI\<M DL1 -17.23 dBm
o0 )\,.a"'r “"'\..\M StartFreq
-0 - ww 5.475000000 GHz
30 e gl
-42.0
. Stop Freq
i 5525000000 GHz
-68.0
Center 5.50000 GHz Span 50.00 MHz CF Step
[fRes BW 240 kHz #VBW 1.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 5.000000 MHz
L x [ Y [ FUNCTION JFUNCTIONWIDTH] __FUNCTIONVALUE Ji§ pute Man
1] N f 5.503 756 GHz 8.77 dBm
2] N f 5.488 35 GHz 17.75 dBm
3[ N f 5511 40 GHz 17.95 dBm Freq Offset
g | 0Hz
5 E
7
8 Scale Type
9
1t Log un

=
@
]

STATUS
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Channel 120

ww Keysight Spectrum Analyzer - Swept SA = ==
5] T RF [s0@ ac | SENSE:INT| ALIGN AUTO  [04:51:48 PMJan 27, 2021 E
[Center Freq 5.600000000 GHz | Avg Type: Log-Pwr TRACE[1234 5 § requency
PNO: Fast 50 Trig: Free Run TYPE| MARARARARY
IFGain:Low #Atten: 30 dB peT|P NNNNN
ot Offeot1 dB Mkr2 5.588 25 GHzZ Auto Tune
10 dBidiv__Ref 21.00 dBm -17.87 dBm
Log 1
no Center Freq
1.00 ] [rortens 5600000000 GHz
200 2 v,,/ \L‘ 3
.,J“' ‘W""-'\A [DL1 -17.51 dBm)
8o ‘ K"'\. StartFreq
240 - 5575000000 GHz|
Rl v e e
-42.0
a0 Stop Freq
- 5.625000000 GHz
590
Center 5.60000 GHz Span 50.00 MHz CF Step
[fRes BW 240 kHz #VBW 1.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 5.000000 MHz
Aut M
P il
1 N 5.602 50 GHz 8.50 dBm
2 N f 5.588 25 GHz 17.87 dBm
3[ N f 5.61170 GHz 18,67 dBm Freq Offset
g | 0Hz
[
7
8 Scale Type
9
1 g
7 Y
MSG STATUS
Channel 140
ww Keysight Spectrum Analyzer - Swept SA = ==
5] T RF [s0@ ac | [ SENSE:INT] | ALIGN AUTO  [04:54:13 PMJan 27, 2021 E
[Center Freq 5.700000000 GHz | Avg Type: Log-Pwr TRAGE[1234 5 6 requency
PNO: Fast 50 Trig: Free Run TYPE| MARARARARY
IFGain:Low #Atten: 30 dB peT|P NNNNN
ot Offeot1 dB Mkr2 5.687 50 GHzZ Auto Tune
10 dBrdiv__Ref 21.00 dBm -19.06 dBm
Log 1
no CenterFreq
|ttt | oo ntece]
1.00 fM W\ 5700000000 GHz
800 2 " 3
' i A, oLt 16 55 dEm
2190 =1 'VL'
o Pl StartFreq
290 AL A
P T 5675000000 GHz
80 I Lurrg e JLWM;\,M
-42.0
o Stop Freq
’ 5725000000 GHz
590
Center 5.70000 GHz Span 50.00 MHz CF Step
[fRes BW 240 kHz #VBW 1.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 5.000000 MHz
S S S AR B0 N ) BT - | Man
1 N f 5.701 25 GHz 9.05 dBm
2 N f 5.687 50 GHz -19.06 dBm
3[ N f 5712 35 GHz -16.98 dBm Freq Offset
g | 0Hz
B =
7
8 Scale Type
9
1t Log un
3 S

=
@
]

STATUS
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Product . Portable Computer
Test Item : Maximum conducted output power
Test Date : 2021/01/27
Test Mode Mode 11 SISO B: Transmit (802.11n-20BW_7.2Mbps)
Cable loss=1.0dB Maximum conducted output power
Data Rate (Mbps)
Channel No. Frequency 7.2 14.4 21.7 28.9 43.3 57.8 65 72.2
(MHz) Measurement Level (dBm)
36 5180 18.87 - - - - - - -
40 5200 2094 | 209 | 20.81 | 20.71 | 20.64 | 20.58 | 20.51 | 20.44
48 5240 20.91 - -- -- - - - --
52 5260 20.78 - -- -- - - - --
56 5280 20.7 | 20.65 | 20.62 | 20.52 | 20.49 | 20.45 | 20.37 | 20.34
64 5320 17.56 - -- -- - - - --
100 5500 18.84 -- -- -- - - - --
120 5600 20.79 | 20.74 | 20.7 | 20.64 | 20.54 | 20.50 | 20.45 | 20.40
140 5700 19.15 -- -- -- - - - --
144(U-NI1-2C) 5720 20.27 | 20.23 | 20.18 | 20.13 | 20.09 20 19.93 | 19.86
144(U-N1I-3) 5720 12.74 | 12.66 | 12.62 | 12,58 | 12.48 | 12.41 | 12.35 | 12.28
149 5745 20.85 - -- -- - - - --
157 5785 2098 | 209 | 20.81 | 20.75 | 20.66 | 20.60 | 20.57 | 20.47
165 5825 20.98 -- -- -- - - - --

Note: Maximum conducted output power Value =Reading value on average power meter + cable loss
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Maximum conducted output power Measurement:

Frequency 26dB Output L
Channel No Range Bandwidth Power Output Power Limit Result
(MH2z) (MHz) (dBm) (dBm) dBm+10log(BW)

36 5180 -- 18.87 24 -- Pass

40 5200 -- 20.94 24 - Pass

48 5240 -- 20.91 24 - Pass

52 5260 30.95 20.78 24 25.91 Pass

56 5280 29.40 20.70 24 25.68 Pass

64 5320 23.50 17.56 24 24.71 Pass

100 5500 23.85 18.84 24 24.77 Pass

120 5600 30.90 20.79 24 25.90 Pass

140 5700 24.35 19.15 24 24.86 Pass
144(U-N11-2C) 5720 26.00 20.27 24 25.15 Pass
144(U-NI1I-3) 5720 -- 12.74 30 -- Pass
149 5745 -- 20.85 30 - Pass

157 5785 -- 20.98 30 - Pass

165 5825 -- 20.98 30 - Pass
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26dB Occupied Bandwidth:

Channel 52
s Keysight Spectrum Analyzer - Swept SA =0
[+ | RF |[soe ac | SENSE:INT| | ALIGN AUTO  |05:26:26 PMJan 27, 2021
[Center Freq 5.260000000 GHz \ Avg Type: Log-Pwr cElioa4s 5|  freduency
PNO: Fast 0 11ig: FreeRun TYPEIM
IFGain:Low #Atten: 30 dB DET|P NNNNN
Auto Tune
Ref Offset 1 dB Mkr2 5.247 90 GHz
1ogBidiy _Ref 21.00 dBm -18.09 dBm
11.0 Center Freq
100 i sty ETE 5260000000 GHz
-8.00 2 f \. 3
Q 1] ‘-«:\_{1 L1 1857 dBm|
-19.0 A
‘m\% StartFreq
20 e gl 5.235000000 GHz
390 M"’W«m
-49.0
. Stop Freq
: 5285000000 GHz
-E9.0
Center 5.26000 GHz Span 50.00 MHz CF Step
ffRes BW 240 kHz #VBW 1.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 5.000000 MHz
0 x [ v ] FUNCTION [FUNCTIONWIDTH] __ FUNCTIONVALUE Ji§ pute Man
1] N f 5.259 00 GHz 9.13 dBm
2l N f 5.247 90 GHz -18.09 dBm
3[ N f 5.271 80 GHz -18.09 dBm Freq Offset|
4 0Hz
5 =
6
7
8 Scale Type
9
10 ;
11 _|og Lin|
2 5
MSG ISTATUS
Channel 56
ww Keysight Spectrum Analyzer - Swept S& ==
127] [ RF [soe ac | [ SENSE:INT] | ALIGN AUTO  [05:28:40 PMJan 27, 2021
[Center Freq 5.280000000 GHz | Avg Type: Log-Pwr TRACE[1 2345 6 Frequency
PNO: Fast 50 Trig: Free Run TYPE|M WA
IFGain:Low #Atten: 30 dB DET|P NNNN N
et Offect 1 dB Mkr2 5.268 30 GHz Auto Tune
10 gBIdiv Ref 21.00 dBm -17.63 dBm
1.0 CenterFreq
100 /"““‘”"’ ‘M\)N\“"‘“”‘“‘\ 5.280000000 GHz
500 2 3
J'J‘J‘r rl'"‘ﬂ,‘ . DLT -17.21 dBm
90 M_,,.M’ StartFreq
230 5.255000000 GHz
200 |mptrtet 2054 LT
-49.0
. StopFreq
i 5.305000000 GHz
£9.0
Center 5.28000 GHz Span 50.00 MHz CF Step
[fRes BW 240 kHz #VBW 1.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 5.000000 MHz,
L x [ v ] FUNCTION [FUNCTIONWIDTH[ __ FUNCTIONVALUE Jig pute Man
1] N f 5.283 30 GHz 8.79 dBm
2| N f 5.268 30 GHz 17.63 dBm
3[ N f 5.292 50 GHz 19.21 dBm Freq Offset
4 0Hz
5 E
6
7
8 Scale Type
9
I oo in
2 5
MSG ISTATUS
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Channel 64
ww Keysight Spectrum Analyzer - Swept S& ==
X | RF [soe ac | [ [ SENSE:INT] | ALIGN AUTO  [05:30:47 PMJan 27, 2021
[Center Freq 5.320000000 GHz | Avg Type: Log-Pwr TRACE[1 2345 6 Frequency
PNO: Fast 50 Trig: Free Run TYPE|M WA
IFGain:Low #Atten: 30 dB DeT|P NNNNN
ot Ofect 1 dB Mkr2 5.308 35 GHz Auto Tune
10 dBidiv_ Ref 21.00 dBm -18.69 dBm
Log 1
o Center Freq
1.00 /H““‘“‘"‘J Y ‘““”““'“’\\ 5.320000000 GHz
900 2 L3
. Qp’" "‘“w,{ DL1 1751 dBm|
’ M“’ “‘.\ StartFreq
290 .
ng 5.295000000 GHz
9.0 i 1 M sroreg]
-49.0
a0 StopFreq
i 5.345000000 GHz
69.0
Center 5.32000 GHz Span 50.00 MHz CF Step
[fRes BW 240 kHz #VBW 1.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 5.000000 MHz
| Aut M
X 7 il
1] N 5.317 80 GHz 8.19 dBm
2] N f 5.308 35 GHz -18.69 dBm
3[ N f 5.331 70 GHz -18.19 dBm Freq Offset
4 0Hz
5 =
6
7
8 Scale Type
9
10 L Li
11 I =0
A ,
MSG STATUS
Channel 100
w Keysight Spectrum Analyzer - Swept SA [E=m ==
X | RF [soe ac | [ [ SENSE:INT] | ALIGN AUTO 05:33:27 PMJan 27, 2021
[Center Freq 5.500000000 GHz | Avg Type: Log-Pwr TRACE[1 2345 6 Frequency
PNO: Fast 0 Trig: Free Run TYPE| M WARARMA
IFGain:Low #Atten: 30 dB DET|P NNNNN
Mkr2 5.488 00 GHz Auto Tune
Ref Offset 1 dB
10 dBidiv  Ref 21.00 dBm -17.15 dBm
Log 1
1o Center Freq
W
100 P M [orvantiy 5500000000 GHz
.00 A2 / \-\ 3
M Jl\\l\.(w DL1 1741 dBm
90 ,Nrd{ ‘W\M StartFreq
220 5.475000000 GHz
-39.0 gy i, C—
-49.0
a0 StopFreq
i 6525000000 GHz
-69.0
Center 5.50000 GHz Span 50.00 MHz CF Step
[fRes BW 240 kHz #/BW 1.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 5.000000 MHz|
| Aut M
7y il
11 N f 5.503 75 GHz 8.88 dBm
2] N f 5.488 00 GHz 17.15 dBm
3[ N f 5.511 75 GHz -18.20 dBm Freq Offset
4 0Hz
5 =
6
7
] Scale Type
9
10 L Li
11 N Lin
P )
MSG STATUS

Page: 55 of 902



Report No.: 20C0808R-E3032110126

Channel 120

ww Keysight Spectrum Analyzer - Swept S& ==
127] [ RF [soe ac | [ [ SENSE:INT] | ALIGN AUTO  [05:35:20 PMJan 27, 2021 E
[Center Freq 5.600000000 GHz | _. Avg Type: Log-Pwr TRACE[1 2345 6 requency
PNO: Fast 50 Trig: Free Run TYPE| M WA
IFGain:Low #Atten: 30 dB DET/P NNNNN
ot Offest 1 b Mkr2 5.588 00 GHz Auto Tune
10 dBidiv__ Ref 21.00 dBm -18.59 dBm
Log 1
1.0 CenterFreq
100 el e, 5600000000 GHz
-9.00 2 Ir' \ 3
b " ‘L\Q L1 47 36 dBm
90 StartFreq
290 M""’W\H{ 5575000000 GHz|
-39.0 ] Pl
-49.0
. StopFreq
i 5.625000000 GHz
-68.0
Center 5.60000 GHz Span 50.00 MHz CF Step
[fRes BW 240 kHz #VBW 1.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 5.000000 MHz
Aut M
7 il
1 N 5.603 65 GHz 8.64 dBm
2 N f 5.588 00 GHz -18.59 dBm
3[ N f 5.611 75 GHz 17.64 dBm Freq Offset
g | 0Hz
6
7
8 Scale Type
9
8 g
MSG STATUS
Channel 140
w Keysight Spectrum Analyzer - Swept SA [E=m ==
X | RF [soe ac | [ [ SENSE:INT] | ALIGN AUTO 05:37:13 PMJan 27, 2021 E
[Center Freq 5.700000000 GHz | _. Avg Type: Log-Pwr TRACE[123 45 6 requency
PNO: Fast 0 Trig: Free Run TYPE|M WA
IFGain:Low #Atten: 30 dB DET|P NNNNN
Mkr2 5.688 30 GHz Auto Tune
Ref Offset 1 dB
10 dBidiv  Ref 21.00 dBm -17.31 dBm
Log 1
11.0 e CenterFreq
100 gt aiinnde i 5700000000 GHz
-9.00 2"*[ \h 3
Qrf"' [y DL1 -15.90 dEm
-19.0 s o
"*n,“ StartFreq
20 IR oy ] 5675000000 GHz
-39.0
-49.0
- StopFreq
i 6725000000 GHz
-69.0
Center 5.70000 GHz Span 50.00 MHz CF Step
[#Res BW 240 kHz #VBW 1.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 5.000000 MHz
Aut M
7y il
1] N f 5.697 50 GHz 9.10 dBm
2 N f 5.688 30 GHz 17.31 dBm
3[ N f 5.712 40 GHz 17.45 dBm Freq Offset
g | 0Hz
6
7
8 Scale Type
9
8 g
MSG STATUS
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Channel 144
ww Keysight Spectrum Analyzer - Swept S& ==
127] [ RF [soe ac | [ [ SENSE:INT] | ALIGN AUTO  [05:03:02 PMJan 27, 2021
[Center Freq 5.720000000 GHz Avg Type: Log-Pwr TRACE[1 2345 6 Frequency
PNO: Fast 5 1rig: FreeRun TYPE| M WAARIAAY.
IFGain:Low #Atten: 30 dB DET/P NNNNN
Ref Offset 1 dB Mkr2 5.708 25 GHzZ Auto Tune
10 dBidiv_ Ref 21.00 dBm -18.78 dBm
Log 1
na Center Freq
1.00 T frmnerinny 5720000000 GHz
-6.00 2 Jj L\L\- 3
N’r" ""Mﬁ DL1 -16.77 dBm|
-19.0 -

StartFreq
=0 “ o " 5695000000 GHz
390 W"“‘”""M WNM..V\M |
-49.0
90 StopFreq
i 5745000000 GHz
-68.0
Center 5.72000 GHz Span 50.00 MHz CF Step

[fRes BW 240 kHz #VBW 1.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 5.000000 MHz
7y Man
1] N 5.717 50 GHz 9.23 dBm
2| N f 5.708 25 GHz -18.78 dBm
3[ N f 5.732 05 GHz 17.23 dBm Freq Offset
4 0Hz
5 =
[
7
] Scale Type
9
B S
STATUS

=
7]
o]
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Maximum conducted output power:
Channel 144 (U-N11-2C)

s Keysight Spectrum Analyzer - Channel Power =
xi [ RF |soe ac | | [ SENSE:INT| [ ALIGN AUTO  [05:03:25 PMJan 27, 2021
[Center Freq 5.718022500 GHz Center Freq: 5.718022500 GHz Radio Std: None Frequency
—— Trig: FreeRun Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB Radic Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
nao CenterFreq
1.00 \ 5.718022500 GHz|
-9.00
-19.0 ,.fff \\_
/‘/ ™
20 = \\M
.39 0 b s g sty .
-49.0
-59.0
-59.0
Center 5.718 GHz Span 50 MHz CF Step
[fRes BW 1 MHz #VBW 3 MHz Sweep 1 ms| 5.000000 MHz
Auto Man
Channel Power Power Spectral Density
Freq Offset
20.27 dBm /13.96 MHz -54.29 dBm /Hz 0Hz
MSG STATUS
Maximum conducted output power:
Channel 144 (U-NI1-3)
e Keysight Spectrum Analyzer - Channel Power (=N F=R
i | RF [s0e ac | | [ SENSE:INT] | ALIGN AUTO  [05:03:48 PMJan 27, 2021
[Center Freq 5.726977500 GHz | Center Freq: 5.726977500 GHz Radio Std: None Frequency
—— 1rig: Free Run Avg|Hold: 100/100
| #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
.o CenterFreq
1.00 ,(f [P, 5.726977500 GHz
-9.00
19.0 Mr”f \“x
290 ] K\.‘\H
m"“"‘"""""‘ﬂu\-—u.u
-49.0
-59.0
-69.0
Center 5.727 GHz Span 50 MHz CF Ste
[fRes BW 1 MHz #BW 3 MHz Sweep 1ms 5.000000 MH[:
Auto Man
Channel Power Power Spectral Density
Freq Offset
12.74 dBm /3.955 MHz -56.34 dBm /Hz OHz

ISTATLA

IS
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Product Portable Computer
Test Item Maximum conducted output power
Test Date 2021/02/05
Test Mode Mode 12 SISO B: Transmit (802.11n-40BW_15Mbps)
Cable loss=1.0dB Maximum conducted output power
Data Rate (Mbps)
Frequency
Channel No. (MH2) 15 30 45 60 90 120 135 150
Measurement Level (dBm)
38 5190 18.31 - - - - - - -
46 5230 20.48 | 20.42 | 20.32 | 20.29 | 20.22 | 20.19 | 20.14 | 20.05
54 5270 20.42 - - - - - - -
62 5310 1698 | 16.94 | 169 | 16.82 | 16.75 | 16.71 | 16.68 | 16.58
102 5510 18.53 - - - - - - -
118 5590 20.78 | 20.75 | 20.72 | 20.64 | 20.55 | 20.45 | 20.35 | 20.32
134 5670 19.43 - - - - - - -
142(U-N11-2C) 5710 20.72 | 20.69 | 20.62 | 20.52 | 20.44 | 20.39 | 20.3 | 20.27
142(U-NII-3) 5710 7.87 7.8 7.72 7.64 7.6 7.52 7.42 7.33
151 5755 20.85 - - - - - - -
159 5795 20.76 | 20.67 | 20.57 | 20.53 | 20.49 | 20.43 | 20.33 | 20.25
Note: Maximum conducted output power Value =Reading value on average power meter + cable loss
Maximum conducted output power Measurement:
Frequency 26dB Output -
Channel No Range Bandwidth Power Output Power Limit Result
(MHz) (MHz) (dBm) (dBm) dBm+10log(BW)
38 5190 - 18.31 24 - Pass
46 5230 - 20.48 24 -- Pass
54 5270 44.00 20.42 24 27.43 Pass
62 5310 42.50 16.98 24 27.28 Pass
102 5510 42.90 18.53 24 27.32 Pass
118 5590 49.50 20.78 24 27.95 Pass
134 5670 42.50 19.43 24 27.28 Pass
142(U-N11-2C) 5710 36.20 20.72 24 26.59 Pass
142(U-N1I-3) 5710 -- 7.87 30 -- Pass
151 5755 - 20.85 30 - Pass
159 5795 - 20.76 30 - Pass
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26dB Occupied Bandwidth:

Channel 54
ww Keysight Spectrum Analyzer - Swept SA = ==
5] T RF [s0@ ac | | [ SENSE:INT] | ALIGN AUTO  [05:46:40 PMJan 27, 2021
[Center Freq 5.270000000 GHz | Avg Type: Log-Pwr TRACE[11234 5 6 Frequency
PNO: Fast 0 1rig: FreeRun TYPE| M WAAARA
IFGain:Low #Atten: 30 dB DET|P NNNNN
Ref Offset 1 dB Mkr2 5.247 4 GHZ Auto Tune
10 dBidiv _ Ref 21.00 dBm -17.46 dBm
Log 7
na CenterFre
bt mepity q
1.00 g / (Mhoseey 5270000000 GHz
00 2 Jj \1 3
”Q.JP’ Y. IDL1 -17.31 dBm
190 e ity . StartFreq
290 Lo g ]| 5220000000 GHz
-32.0
-42.0
0 Stop Freq
= 5.320000000 GHz
£9.0
Center 5.27000 GHz Span 100.0 MHz CF Step
|#Res BW 470 kHz #VBW 2.0 MHz Sweep (#Swp) 1.000 ms (1 001 pts) 10.000000 MHz
-—— pute Man
5.263 1 GHz 8.69 dBm
2 N f 5.247 4 GHz 17.46 dBm
3| N f 5.292 3 GHz 17.59 dBm Freq Offset
2 ] 0Hz
2 3
7
8 Scale Type
9
i o
MSG STATUS
Channel 62
' Keysight Spectrum Analyzer - Swept SA ===
] | RF |s0e  ac SENSE:INT| ALIGN AUTO 05:48:57 PMJan 27, 2021
[Center Freq 5.310000000 GHz Avg Type: Log-Pwr TRACE[1[2345 6 Frequency
PNO: Fast 50 Trig: Free Run TYPE|MWAAAAAY
IFGain:Low #Atten: 30 dB peT|/P NNNNN
Ref Offset 1 dB Mkr2 5.288 8 GHz Auto Tune
10 dBidiy Ref 21.00 dBm -19.56 dBm
og
1
mno i - CenterFreq
1.00 ,IM i “"m\ 5.310000000 GHz
-9.00
‘2 \l-< 3 IDL1 -19.35 dB
8o i e S StartFreq
=0 v " 5.260000000 GHz
390 " ity by
TR T, A
-49.0
590 Stop Freq
s 5.360000000 GHz
-69.0
Center 5.31000 GHz Span 100.0 MHz CF Step
|#Res BW 430 kHz #VBW 2.0 MHz Sweep (#SWp) 1.000 ms (1001 pts) 10.000000 MHz
-—— pute Man
5.303 0 GHz 6.65 dBm
2 N f 5.288 8 GHz -19.56 dBm
3| N f 5.331 6 GHz 19.84 dBm Freq Offset
2 ] 0Hz
: 3
7
8 Scale Type
9
i o

=
7]
2]

STATUS
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Channel 102
ww Keysight Spectrum Analyzer - Swept SA = ==
5] T RF [s0@ ac [ SENSE:INT] | ALIGN AUTO  [05:53:36 PMJan 27, 2021
[Center Freq 5.510000000 GHz | Avg Type: Log-Pwr TRACE[1234 5 § Frequency
PNO: Fast 50 Trig: Free Run TYPE| MARARARARY
IFGain:Low #Atten: 30 dB DET/P NNNNN
ot Offeot1 dB Mkr2 5.488 1 GHzZ Auto Tune
10 dBidiv__ Ref 21.00 dBm -17.97 dBm
Log 1
no Center Freq
1.00 o™ i HaCR 5510000000 GHz
a0 2 r/ \,' 3
19.0 L2 oLt -17.94 dBm)
290 L e e it mN‘NN V\‘WLWIL.,A . — 5 460;‘:}’:0Féf|q
e v K r4
-38.0 M M
-42.0
a0 Stop Freq
= 5560000000 GHz
-63.0
Center 5.51000 GHz Span 100.0 MHz CF Step
[fRes BW 430 kHz #VBW 2.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 10.000000 MHz
Aut M
P il
1 N 5.501 4 GHz 8.06 dBm
2 N f 5.488 1 GHz 17.97 dBm
3[ N f 5.531 4 GHz -18.98 dBm Freq Offset
4 0 Hz
5 =
[
7
8 Scale Type
9
10 L Li
11 i =
MSG STATUS
Channel 118
' Keysight Spectrum Analyzer - Swept SA ===
X [ RF |s0e  ac [ SENSE:INT] [ ALIGN AUTO 05:55:53 PMJan 27, 2021
[Center Freq 5.590000000 GHz | Avg Type: Log-Pwr TRACE[1 2345 Frequency
PNO: Fast 50 Trig: Free Run TYPE(M
IFGain:Low #Atten: 30 dB peET|P NNNNN
ot Offeot 1 dB Mkr2 5.563 5 GHzZ Auto Tune
10dBidiv  Ref 21.00 dBm -19.38 dBm
Log 1
"o Center Freq
1.00 o] [ 5590000000 GHz,
I Lz
. M = bL1 -16.11 dBm
-18.0 R -, "“"ww% StartFreq
290 [l le"‘"‘-ww 5540000000 GHz
-39.0
-49.0
w0 Stop Freq
s 5.640000000 GHz
-69.0
Center 5.59000 GHz Span 100.0 MHz CF Step
[#Res BW 470 kHz #VBW 2.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 10.000000 MHz
Aut M
7y e il
1 N f 5.582 7 GHz 9.89 dBm
2 N f 5.563 5 GHz -19.38 dBm
3[ N f 5612 6 GHz 16.17 dBm Freq Offset
4 0 Hz
5 E
6
7
8 Scale Type
9
10 L Li
11 i =
MSG STATUS
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Channel 134

ww Keysight Spectrum Analyzer - Swept SA = ==
5] T RF [s0@ ac [ SENSE:INT] | ALIGN AUTO  [10:52:49 PMFeb 05, 2021
[Center Freq 5.670000000 GHz | Avg Type: Log-Pwr TRACE[1234 5 § Frequency
PNO: Fast 50 Trig: Free Run TYPE| MARARARARY
IFGain:Low #Atten: 30 dB DET/P NNNNN
ot Offeot1 dB Mkr2 5.649 0 GHzZ Auto Tune
10 gBidiv Ref 21.00 dBm -18.75 dBm
no Center Freq
1.00 RM / %\ 5.670000000 GHz
900 Q2 X
9.0 IDL1 -18.46 dBm
ufuv"‘ "w\“ StartFreq
R W s ey 'A"'""'""""‘“"*Wmuw 5620000000 GHz
-32.0
-42.0
0 Stop Freq
: 5.720000000 GHz
-63.0
Center 5.67000 GHz Span 100.0 MHz CF Step
[fRes BW 430 kHz #VBW 2.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 10.000000 MHz
Aut M
P il
1 N 5.678 3 GHz 7.54 dBm
2 N f 5.649 0 GHz -18.75 dBm
3| N f 5.691 5 GHz -20.25 dBm Freq Offset
g | 0Hz
[
7
8 Scale Type
9
9 Log Lin
MSG STATUS
Channel 142
' Keysight Spectrum Analyzer - Swept SA ===
X [ RF |s0e  ac [ SENSE:INT] [ ALIGN AUTO 10:50:00 PM Feb 05, 2021
[Center Freq 5.710000000 GHz | Avg Type: Log-Pwr TRACE1 2345 Frequency
PNO: Fast 50 Trig: Free Run TYPE|MIAAAARA
IFGain:Low #Atten: 30 dB peET|P NNNNN
ot Offeot 1 dB Mkr2 5.688 8 GHzZ Auto Tune
10dBidiv  Ref 21.00 dBm -18.35 dBm
Log 1
"o 7 Center Freq
1.00 jM / v, 5.710000000 GHz
900 2 \ 3
180 QI‘ 1{ IDL1 -17.98 dBm
i Start Fre:
80 2 bl a-.m.m-""pi WL"‘-MHL s 9
PRI ST, e e | 5660000000 GHzZ
-39.0
-49.0
w0 Stop Freq
s 5.760000000 GHz
-69.0
Center 5.71000 GHz Span 100.0 MHz CF Step
[#Res BW 430 kHz #VBW 3.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 10.000000 MHz
Aut M
7y e il
1 N f 5.701 4 GHz 8.02 dBm
2 N f 5.688 8 GHz -18.35 dBm
3[ N f 57311 GHz 18.45dBm Freq Offset
g | 0 Hz
6
7
8 Scale Type
9
9 Log Lin
MSG STATUS
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Maximum conducted output power:
Channel 142 (U-N11-2C)

= Keysight Spectrum Analyzer - Channel Power ==
xi 1 RF [soe ac | | [ SENSE:INT] | ALIGN AUTO  [10:50:23 PMFeb 05, 2021
[Center Freq 5.708443500 GHz | Genter Freq: 5.708443600 GHz Radio Std: None Frequency
—— T1rig: FreeRun Avg|Hold: 100/100
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
1.0 CenterFreq
1.00 o ] 5.708443500 GHz
.00
-19.0 / \
L S
0 [ \"-WM x
350 RO LTS bt —
-49.0
-59.0
-69.0
Center 5.708 GHz Span 100 MHz| CF Step
[fRes BW 1 MHz #VBW 3 MHz Sweep 1ms 10.000000 MHz
Auto Man
Channel Power Power Spectral Density
Freq Offset
20.72 dBm /33.11 MHz -57.91 dBm /Hz 0Hz
MSG STATUS
Maximum conducted output power:
Channel 142 (U-NII-3)
e Keysight Spectrum Analyzer - Channel Power =R =R
i 1 RF [s0e ac | | [ SENSE:INT] | ALIGN AUTO  [10:50:47 PMFeb 05, 2021
[Center Freq 5.726556500 GHz | Center Freq: 6.726556500 GHz Radic Std: None Frequency
—— Trig: FreeRun Avg|Hold: 100/100
‘ #FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
.o CenterFreq
1.00 v T 5.726556500 GHz|
-9.00
/ \
290 -/ H\MH
-390 L ettt
T et
-49.0
-59.0
-69.0
Center 5.727 GHz Span 100 MHz| CF Ste
[fRes BW 1 MHz #VBW 3 MHz Sweep 1ms 10.000000 MHE
Auto Man
Channel Power Power Spectral Density
Freq Offset
7.87 dBm /3.113 MHz -60.49 dBm /Hz OHz

STATUS
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Product
Test Item
Test Date
Test Mode

Portable Computer

Maximum conducted output power

2021/01/27

Mode 13 SISO B: Transmit (802.11ac-80BW _32.5Mbps)

Cable loss=1.0dB

Maximum conducted output power

Channel No Frequency Data Rate (Mbps)
(MHz) 325 | 65 | 975 | 130 | 195 | 260 |2925| 325 | 390 |433.3
42 5210 18.68 | 18.65 | 18.55 | 18.51 | 18.41 | 18.33 | 18.25 | 18.15 | 18.08 | 17.99
58 5290 18.28 | 18.25 | 18.22 | 18.18 | 18.10 | 18.06 | 17.97 | 17.90 | 17.84 | 17.77
106 5530 18.65| -- - - - - -- - - -
122 5610 19.7 | 19.66 | 19.6 |19.55|19.49 |19.45|19.36 | 19.33 | 19.27 | 19.22
138 (U-NII-2C) 5690 20.78 | 20.7 | 20.6 |20.56 | 20.46 | 20.41 | 20.36 | 20.33 | 20.25 | 20.21
138 (U-NII-3) 5690 431 | 423 | 414 | 41 | 401 | 3.96 | 3.89 | 3.79 | 3.74 | 3.66
155 5775 18.67 | 18.62 | 18.54 | 18.49 | 18.45 | 18.35 | 18.31 | 18.23 | 18.14 | 18.11
Note: Maximum conducted output power Value =Reading value on Spectrum Analyzer + cable loss
Maximum conducted output power Measurement:
Frequency 26dB Output o
. Output Power Limit
Channel No Range Bandwidth Power Result
(MHz) (MHz) (dBm) (dBm) dBm+10log(BW)
42 5210 - 18.68 24 -- Pass
58 5290 89.00 18.28 24 30.49 Pass
106 5530 85.40 18.65 24 30.31 Pass
122 5610 114.40 19.70 24 31.58 Pass
138 (U-NII-2C) 5690 106.60 20.78 24 31.28 Pass
138 (U-NII-3) 5690 - 4.31 30 - Pass
155 5775 - 18.67 30 - Pass
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26dB Occupied Bandwidth:

Channel 58
Keysight Spectrum Analyzer - Swept SA ==
127] [ RF [soe ac | [ [ SENSE:INT] | ALIGN AUTO  [05:11:20 PMJan 27, 2021
[Center Freq 5.290000000 GHz Avg Type: Log-Pwr TacE[la3qsg|  Frequency
PNO: Fast 50 Trig: Free Run TYPE|M WA
IFGain:Low #Atten: 30 dB DeT|P NNNNN
ot Offest 1 b MKr2 5.245 6 GHzZ Auto Tune
10 dBidiv__ Ref 21.00 dBm -20.37 dBm
Log 1
n.o Center Freq
[PURRIPURN 3 Ap—
1.00 {"'mﬁ m 5.290000000 GHz
900
. AM‘_,’? Ty N L1 47 46 dBm
230 e TN i) | 5 190;2':0':;3
-39.0
-49.0
. StopFreq
’ 5.390000000 GHz
69.0
Center 5.2900 GHz Span 200.0 MHz CF Step
|#Res BW 820 kHz #VBW 3.0 MHz Sweep (#Swp) 1.000 ms (1 001 pts) 20.000000 MHz,
t M
-_— i il
5.293 2 GHz 8.54 dBm
2 N f 5.245 6 GHz -20.37 dBm
3N f 5.334 6 GHz -19.36 dBm Freq Offset
g | 0Hz
6
7
8 Scale Type
9
2 oo
< v
MSG STATUS
Channel 106
Keysight Spectrum Analyzer - Swept SA [E=m ==
X RF [soe ac | [ [ SENSE:INT] | ALIGN AUTO 05:13:04 PMJan 27, 2021
[Center Freq 5.530000000 GHz Avg Type: Log-Pwr TRACE[1 2345 6 Frequency
PNO: Fast 0 Trig: Free Run TYPE|MWAMAAMA
IFGain:Low #Atten: 30 dB pET|P NNNNN
MKr2 5.487 6 GHz Auto Tune
Ref Offset 1 dB
10 dBidiv__ Ref 21.00 dBm -17.06 dBm
Log 1
1.0 P ————— prp——" CenterFreq
100 JM [, 5530000000 GHz
.00 52 3
190 ’ A DL1 -17.01 dBm
200 LanHls IM Mﬂ?\m ol L StartFreq
PR R e whm] | 5430000000 GHz
-39.0
-49.0
a0 StopFreq
i 5.630000000 GHz
-69.0
Center 5.5300 GHz Span 200.0 MHz CF Step
|#Res BW 910 kHz #/BW 3.0 MHz Sweep (#Swp) 1.000 ms (1 001 pts) 20.000000 MHz
t M
-_— i il
5.5452 GHz 8.99 dBm
2 N f 5.487 6 GHz 17.06 dBm
3N f 5.573 0 GHz 18.62 dBm Freq Offset
g | 0Hz
6
7
] Scale Type
9
2 oo
P v
MSG STATUS
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Channel 122
ww Keysight Spectrum Analyzer - Swept S& ==
127] [ RF [soe ac | [ SENSE:INT] | ALIGN AUTO  [05:15:05 PMJan 27, 2021
[Center Freq 5.610000000 GHz Avg Type: Log-Pwr TacE[la3qsg|  Frequency
PNO: Fast 50 Trig: Free Run TYPE|M WA
IFGain:Low #Atten: 30 dB DeT|P NNNNN
ot Offest 1 b Mkr2 5.541 6 GHzZ Auto Tune
19 gBid__Ref 21.00 dBm -19.59 dBm
n.o o CenterFre
s q
100 et B 5610000000 GHz
3
-8.00 4&2 - DL1 -14.93 dBm|
190 s L e L ‘-"MMM_\ StartFreq
-390 5510000000 GHz
-39.0
-49.0
. StopFreq
i 5710000000 GHz
69.0
Center 5.6100 GHz Span 200.0 MHz CF Step
ffRes BW 1.1 MHz #VBW 3.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 20.000000 MHz,
| Aut M
X 7y il
1] N f 5.588 2 GHz 11.07 dBm
2] N f 5.541 6 GHz 19.59 dBm
3[ N f 5.656 0 GHz -16.96 dBm Freq Offset
4 0Hz
5 =
6
7
8 Scale Type
9
10 Lo Lin
11 N Lin
< )
MSG STATUS
Channel 138
w Keysight Spectrum Analyzer - Swept SA [E=m ==
i [ RF [soe ac | SENSE:INT| | ALIGN AUTO 05:17:31 PMJan 27, 2021
[Center Freq 5.690000000 GHz | Avg Type: Log-Pwr TRACE[1 2345 6 Frequency
PNO: Fast 0 Trig: Free Run TYPE|MWAMAAMA
IFGain:Low #Atten: 30 dB DET|P NNNNN
MKr2 5.618 4 GHz Auto Tune
Ref Offset 1 dB
10 dBidiv  Ref 21.00 dBm -16.13 dBm
Log 1
11.0 o i e e vy CenterFreq
1.00 e 5690000000 GHz
5.00 ’2‘ o M_,"‘ RV CLT =T31T dEm)
-19.0 A bk
et StartFreq
-390 5590000000 GHz
-39.0
-49.0
a0 StopFreq
i 5790000000 GHz
-69.0
ICenter 5.6900 GHz Span 200.0 MHz CF Step
ffRes BW 1.5 MHz #VBW 3.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 20.000000 MHz,
| Aut M
7y il
1/ N f 5.708 2 GHz 12.89 dBm
2] N f 5.618 4 GHz 16.13 dBm
3[ N f 57352 GHz 13.26 dBm Freq Offset
4 0Hz
5 =
6
7
] Scale Type
9
10 Lo Lin
11 N Lin
P )
MSG STATUS
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Maximum conducted output power:
Channel 138 (U-NI11-2C)

= Keysight Spectrum Analyzer - Channel Power ==
xi 1 RF [soe ac | | [ SENSE:INT] | ALIGN AUTO  [05:17:54 PMJan 27, 2021
[Center Freq 5.688502500 GHz | Genter Freq: 6688502500 GHz Radio Std: None Frequency
—— T1rig: FreeRun Avg|Hold: 100/100
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
1.0 CenterFreq
1.00 e s g 5.688502500 GHz
.00
-19.0
290 WM L‘\‘w\.._
P R
-39.0
-49.0
-59.0
-69.0
Center 5.689 GHz Span 200 MHz| CF Step
[fRes BW 1 MHz #VBW 3 MHz Sweep 1ms 20.000000 MHz
Auto Man
Channel Power Power Spectral Density
Freq Offset
20.78 dBm /73 MHz -60.05 dBm /Hz 0Hz
MSG STATUS
Maximum conducted output power:
Channel 138 (U-NI1-3)
= Keysight Spectrum Analyzer - Channel Power ==
xi 1 RF [soe ac | [ SENSE:INT] | ALIGN AUTO  [05:18:17 PMJan 27,2021
[Center Freq 5.726497500 GHz Center Freq: 5.726497500 GHz Radio Std: None Frequency
—— T1rig: FreeRun Avg|Hold: 100/100
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
1.0 CenterFreq
1.00 7 ~— 5.726497500 GHz
.00
250 o] \‘\"" ]
350 [t
-49.0
-59.0
-69.0
Center 5.726 GHz Span 200 MHz| CF Step
[fRes BW 1 MHz #VBW 3 MHz Sweep 1ms 20.000000 MHz
Auto Man
Channel Power Power Spectral Density
Freq Offset
4.31 dBm /2.995 MHz -62.65 dBm /Hz 0Hz

STATUS
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D DEKRA

Product Portable Computer
Test Item Maximum conducted output power
Test Date 2021/02/03
Test Mode Mode 14 SISO B: Transmit (802.11ac-160BW_65Mbps)
Cable loss=1.0dB Maximum conducted output power
Frequency Data Rate (Mbps)
Channel No
(MHz) 65 130 | 195 | 260 | 390 | 520 | 585 | 650 | 780 |866.7
50 (U-NII-1) 5250 1171 | 11.65 | 11.56 | 11.52 | 11.49 | 11.46 | 11.43 | 11.34 | 11.26 | 11.16
50 (U-NII-2A) 5250 11.56 | 11.49 | 11.41 | 11.36 | 11.29 | 11.19 | 11.09 | 11.01 | 10.97 | 10.89
114 5570 15.18 | 15.09 | 15.04 | 14.99 | 14.9 | 14.85 | 14.81 | 14.77 | 14.67 | 14.57
Note: Maximum conducted output power Value =Reading value on Spectrum Analyzer + cable loss
Maximum conducted output power Measurement:
Frequenc 26dB Output
1 Y . ® Output Power Limit
Channel No Range Bandwidth Power Result
(MHz) (MHz) (dBm) (dBm) | dBm+10log(BW)
50 (U-NII-1) 5250 - 11.71 24 - Pass
50 (U-NII-2A) 5250 81.55 11.56 24 30.11 Pass
114 5570 163.80 15.18 24 33.14 Pass
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26dB Occupied Bandwidth:

Channel 50
' Keysight Spectrum Analyzer - Swept SA =)
[+ | RF |[soe ac | [ [ SENSE:INT] | ALIGN AUTO  [04:56:37 PMJan 27, 2021
[Center Freq 5.250000000 GHz | Avg Type: Log-Pwr TRACE[1 2345 6 Frequency
PNO: Fast 0 Trig: Free Run TYPE|M
IFGain:Low #Atten: 30 dB DET|P NNNNN
Ref Offset 1 dB Mkr2 5.167 05 GHZ Auto Tune
10 dBidiv__ Ref 21.00 dBm -19.94 dBm
Log 1
no CenterFreq
1m {A T s e 5.250000000 GHz
-9.00 2 \ 3
19,0 ‘ d DL -17 .63 dBm
) L ,/'( ol A StartFreq
R P 5075000000 GHz
-39.0
-49.0
sa0 StopFreq
) 5.425000000 GHz
-69.0
Center 5.2500 GHz Span 350.0 MHz CF Step
|#Res BW 1.6 MHz #VBW 8.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 35.000000 MHz
-—— pute Man
1 5.275 90 GHz 8.37 dBm
2 N f 5167 05 GHz -19.94 dBm
3[ N f 5.331 65 GHz -18.02 dBm Freq Offset|
: | 0Hz
s E
7
8 Scale Type
9
i o
MSG STATUS
Channel 114
w Keysight Spectrum Analyzer - Swept SA [E=m ==
X | RF [soe ac | [ [ SENSE:INT] | ALIGN AUTO 04:59:19 PMJan 27,2021
[Center Freq 5.570000000 GHz | Avg Type: Log-Pwr TRACE[12345 & Frequency
PNO: Fast 0 Trig: Free Run TYPE| MWW
IFGain:Low #Atten: 30 dB pET|P NNNNN
Ref Offset 1 dB Mkr2 5.488 10 GHZ Auto Tune
EggBIdiv Ref 21.00 dBm -20.06 dBm
1
no v CenterFreq
1.00 7 e e \"‘ et — \ 5570000000 GHz
-9.00 ‘2 K 3
-1a.0 DL1 1870 dBm
‘/‘ StartFreq
=0 Ll Jr"" ”RWNMMM 5.395000000 GHz|
390 oo
-49.0
sa0 StopFreq
) 5.745000000 GHz
-69.0
Center 5.5700 GHz Span 350.0 MHz CF Step
|#Res BW 1.6 MHz #V/BW 8.0 MHz Sweep (#Swp) 1.000 ms (1 001 pts) 35.000000 MHz
-—— pute Man
1 5.614 10 GHz 6.30 dBm
2 N f 5.488 10 GHz -20.06 dBm
3[ N f 5.651 90 GHz -20.29 dBm Freq Offset|
: | 0Hz
s E
7
8 Scale Type
9
i o

=
7]
o]

STATUS
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Maximum conducted output power:
Channel 50 (U-NII-1)

= Keysight Spectrum Analyzer - Channel Power ==
xi 1 RF [soe ac | | [ SENSE:INT] | ALIGN AUTO  |04:37:55 PMFeb 03, 2021
[Center Freq 5.211533000 GHz | Genter Freq: 6.211633000 GHz Radio Std: None Frequency
—— T1rig: FreeRun Avg|Hold: 100/100
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
1.0 CenterFreq
1.00 5.211533000 GHz
.00 ey 3 e
190 I \/ l
-29.0
-39.0 /’} \\.
49,0 ',/
PSRN o
-59.0
-69.0
Center 5.212 GHz Span 250 MHz| CF Step
[fRes BW 1 MHz #VBW 3 MHz Sweep 1ms 25000000 MHz
Auto Man
Channel Power Power Spectral Density
Freq Offset
11.71 dBm /76.93 MHz -68.69 dBm /Hz 0Hz
MSG STATUS
Maximum conducted output power:
Channel 50 (U-NI1-2A)
s Keysight Spectrum Analyzer - Channel Power =
xi [ RF |soe ac | | [ SENSE:INT| [ ALIGN AUTO  [D4:38:19 PMFeb 03, 2021
[Center Freq 5.288467000 GHz Center Freq: 5.288467000 GHz Radio Std: None Frequency
—— Trig: FreeRun Avg|Hold: 100/100
‘ #IFGain:Low #Atten: 30 dB Radic Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
nao CenterFreq
1.00 5.288467000 GHz|
=00 i ¥ v orm——
-19.0 J { \
-29.0
-39.0 /j \‘k
490 W“‘“
-59.0
-59.0
Center 5.288 GHz Span 250 MHZ| CF Step
[fRes BW 1 MHz #VBW 3 MHz Sweep 1 ms| 25.000000 MHz,
Auto Man
Channel Power Power Spectral Density
Freq Offset
11.56 dBm /76.93 MHz -68.84 dBm /Hz 0Hz

STATUS
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Product Portable Computer
Test Item Maximum conducted output power
Test Date 2021/02/05
Test Mode Mode 19 MIMO: Transmit (802.11n-20BW _14.4Mbps)
Chain A
Cable loss=1.0dB Maximum conducted output power
Frequency Data Rate (Mbps)
Channel No. (MHz) 144 | 289 | 433 | 57.8 | 86.7 | 1156 | 130 | 144.4
36 5180 18.03 - - - - - - --
40 5200 19.45 | 19.41 | 19.34 | 19.26 | 19.22 | 19.19 | 19.15 | 19.06
48 5240 19.59 - - - - - - -
52 5260 18.85 - - -- - - - --
56 5280 1945 | 194 | 19.34 | 19.27 | 19.22 | 19.19 | 19.11 | 19.05
64 5320 16.52 - - - - - - -
100 5500 18.1 -- -- -- - - -- --
120 5600 19.61 | 19.52 | 19.44 | 19.37 | 19.32 | 19.23 | 19.13 | 19.03
140 5700 16.82 - - - - - - -
144(U-N11-2C) 5720 188 | 18.74 | 18.68 | 18.58 | 18.52 | 18.43 | 18.35 | 18.29
144(U-Nl1I-3) 5720 1146 | 11.41 | 11.35 | 11.29 | 11.22 | 11.19 | 11.12 | 11.08
149 5745 19.81 -- - -- - - -- -
157 5785 19.79 | 19.74 | 19.66 | 19.59 | 19.55 | 19.45 | 19.41 | 19.35
165 5825 19.65 - - - - - - -
Note: Maximum conducted output power Value =Reading value on average power meter + cable loss
Chain B
Cable loss=1.0dB Maximum conducted output power
Frequency Data Rate (Mbps)
Channel No. (MHz) 144 | 289 | 433 | 57.8 | 86.7 | 1156 | 130 | 144.4
36 5180 17.96 - - - - - - -
40 5200 19.28 | 19.22 | 19.12 | 19.05 19 18.93 | 18.83 | 18.75
48 5240 19.41 - - - - - - -
52 5260 18.85 - - - - - - -
56 5280 19.31 | 19.24 | 19.17 | 19.11 | 19.04 | 18.94 | 18.89 | 18.79
64 5320 16.57 - - - - - - -
100 5500 18.12 -- -- -- - - -- --
120 5600 19.69 | 19.66 | 19.57 | 19.47 | 19.42 | 19.34 | 19.3 19.2
140 5700 18.63 -- -- -- - - -- --
144(U-NI1-2C) 5720 19.32 | 19.25 | 19.16 | 19.13 | 19.09 | 19.05 | 18.95 | 18.89
144(U-NI1-3) 5720 1189 | 11.86 | 11.8 | 11.77 | 11.73 | 11.68 | 11.58 | 11.54
149 5745 19.73 -- - -- - - -- -
157 5785 19.92 | 19.88 | 19.85 | 19.8 | 19.73 | 19.7 | 19.62 | 19.58
165 5825 19.87 -- - -- - - -- -

Note: Maximum conducted output power Value =Reading value on average power meter + cable loss
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Maximum conducted output power Measurement:

Frequency 26dB Chain A | Chain B | Output o
Channel No Range | Bandwidth [ Power Power Power Output Power Limit Result
(MHz) (MHz) (dBm) (dBm) | (dBm) | (dBm) |dBm+10log(BW)

36 5180 -- 18.03 1796 | 2101 | 24 - Pass

40 5200 -- 19.45 19.28 22.38 24 - Pass

48 5240 -- 19.59 19.41 22.51 24 -- Pass

52 5260 23.95 18.85 18.85 21.86 24 24.79 Pass

56 5280 25.45 19.45 19.31 22.39 24 25.06 Pass

64 5320 22.80 16.52 16.57 19.56 24 24.58 Pass

100 5500 24.00 18.10 18.12 21.12 24 24.80 Pass

120 5600 25.85 19.61 19.69 22.66 24 25.12 Pass

140 5700 23.30 16.82 18.63 20.83 24 24.67 Pass

144(U-N1I1-2C) 5720 17.45 18.80 19.32 22.08 24 23.42 Pass

144(U-Nl1I-3) 5720 -- 11.46 11.89 14.69 30 -- Pass

149 5745 -- 19.81 19.73 22.78 30 -- Pass

157 5785 -- 19.79 19.92 22.87 30 - Pass

165 5825 -- 19.65 19.87 22.77 30 - Pass
Note:

1. Output Power (dBm) = 10LOG (Chain A Power (mW)+ Chain B Power (mW))

2. 26dB Bandwidth is the bandwidth of chain A or chain Bwhichever is less bandwidth, output
power limitation is more stringent.

Page: 72 of 902



Report No.: 20C0808R-E3032110126

26dB Occupied Bandwidth:

Channel 52 (Chain A)

ww Keysight Spectrum Analyzer - Swept S& ==
X [ RF [soe ac | [ SENSE:INT] | ALIGN AUTO  [11:11:39 PMJan 29, 2021
[Center Freq 5.260000000 GHz Avg Type: Log-Pwr TRACE[1 2345 6 Frequency
PNO: Fast 5 1rig: FreeRun TYPE| M WAARIAAY.
IFGain:Low #Atten: 30 dB DeT|P NNNNN
Ref Offset 1 dB Mkr2 5.248 10 GHzZ Auto Tune
10 dB/div__Ref 21.00 dBm -16.69 dBm
Log 1
na P e Center Freq
R ki UL
100 gt [, 5.260000000 GHz
900 2 ,l'f \ 2
’,.-'l" [ DL1 663 dBm|
90 P,H"' StartFreq
-29.0
5.235000000 GHz
9.0 » J‘"‘Jh Mﬂ"""‘ﬂuﬂw{,
e i
-49.0
90 StopFreq
’ 5.285000000 GHz
69.0
Center 5.26000 GHz Span 50.00 MHz CF Step
|#Res BW 240 kHz #VBW 1.0 MHz Sweep (#Swp) 1.000 ms (1 001 pts) 5.000000 MHz
-—— pute Man
5.261 55 GHz 9.38 dBm
2 N f 5.248 10 GHz 16.69 dBm
3| N f 5.272 05 GHz -16.83 dBm Freq Offset
: | 0Hz
6
7
8 Scale Type
9
:2 o
MSG STATUS
Channel 52 (Chain B)
w Keysight Spectrum Analyzer - Swept SA [E=m ==
X | RF [soe ac | [ [ SENSE:INT] | ALIGN AUTO 11:10:55 PM Feb 01, 2021
[Center Freq 5.260000000 GHz Avg Type: Log-Pwr TRACE[1 2345 6 Frequency
PNO: Fast 0 Trig: Free Run TYPE| MWW
IFGain:Low #Atten: 30 dB pET|P NNNNN
Ref Offset 1 dB Mkr2 5.248 15 GHZ Auto Tune
10 dBidiv Ref 21.00 dBm -17.79 dBm
Log 1
no CenterFreq
hrd b | i
100 pEANNY [y 5260000000 GHz
9.00 2 ,r’f \“ 3
""J‘r "< DL -16.46 dBm
90 P “"h“‘h StartFreq
-29.0
al 5.235000000 GHz
90 ™ e
ettt o]
-49.0
sa0 StopFreq
i 5285000000 GHz
-69.0
Center 5.26000 GHz Span 50.00 MHz CF Step
|#Res BW 240 kHz #/BW 1.0 MHz Sweep (#Swp) 1.000 ms (1 001 pts) 5.000000 MHz|
-—— pute Man
5.256 85 GHz 9.54 dBm
2 N f 5.248 15 GHz 17.79 dBm
3| N f 5.272 25 GHz -18.43 dBm Freq Offset
: | 0Hz
6
7
] Scale Type
9
i oo un

STATUS

=
7]
o]
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Channel 56 (Chain A)

ww Keysight Spectrum Analyzer - Swept S& ==
X | RF [soe ac | [ [ SENSE:INT] | ALIGN AUTO  [11:13:31 PMJan 29, 2021
[Center Freq 5.280000000 GHz | Avg Type: Log-Pwr TRACE[12345 6 Frequency
PNO: Fast 5 1rig: FreeRun TYPE| M WAARIAAY.
IFGain:Low #Atten: 30 dB DeT|P NNNNN
Ref Offset 1 dB Mkr2 5.267 40 GHzZ Auto Tune
10 dB/div__Ref 21.00 dBm -16.77 dBm
Log 7
"o T P Center Freq
100 el [, 5.280000000 GHz
9.00 2 ,f \u
’ =W DL1 -16.01 dBim
190 M‘Mw Lm"'“‘*w StartFreq
=0 Mf’\ﬂ"“‘ — 5255000000 GHz
-390
49.0
. StopFreq
’ 5.305000000 GHz
69.0
Center 5.28000 GHz Span 50.00 MHz CF Step
[fRes BW 240 kHz #VBW 1.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 5.000000 MHz
| Aut M
X 7 il
1] N 5.281 30 GHz 9.99 dBm
2] N f 5.267 40 GHz 16.77 dBm
3| N f 5.202 85 GHz -16.06 dBm Freq Offset
4 0Hz
5 =
6
7
8 Scale Type
9
10 Lo Li
11 _ |-ee Lin
< )
MSG STATUS
Channel 56 (Chain B)
w Keysight Spectrum Analyzer - Swept SA [E=m ==
X | RF [soe ac | [ [ SENSE:INT] | ALIGN AUTO 11:12:47 PMFeb 01,2021
[Center Freq 5.280000000 GHz | Avg Type: Log-Pwr TRACE[12345 6 Frequency
PNO: Fast 0 Trig: Free Run TYPE| MWW
IFGain:Low #Atten: 30 dB pET|P NNNNN
Ref Offset 1 dB Mkr2 5.266 85 GHZ Auto Tune
10 dBidiv Ref 21.00 dBm -16.47 dBm
Log 1
e e A S T Center Freq
1.00 5.280000000 GHz
-8.00 2 r/ \'u
};.an'ﬂ Y L1 -15.40 dBm
190 -
StartFre
290 PR w"“"‘-‘-"\.,m q
[ bl T am, || 52565000000 GHz
390
490
. StopFreq
i 5.305000000 GHz
69.0

Center 5.28000 GHz Span 50.00 MHz CF Step
[#Res BW 270 kHz #VBW 1.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 5.000000 MHz
oy i Man

1] N f 5.284 00 GHz 10.61 dBm

2 N f 5.266 85 GHz -16.47 dBm

3[ N f 5.293 15 GHz 16.48 dBm Freq Offset

4 0Hz

5 =

6

7

8 Scale Type

9

2 s

MSG STATUS
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Channel 64 (Chain A)

ww Keysight Spectrum Analyzer - Swept S& ==
127] [ RF [soe ac | [ SENSE:INT] | ALIGN AUTO  [11:17:47 PMJan 29, 2021
[Center Freq 5.320000000 GHz | Avg Type: Log-Pwr TRACE[1 2345 6 Frequency
PNO: Fast 50 Trig: Free Run TYPE|M WA
IFGain:Low #Atten: 30 dB DeT|P NNNNN
ot Ofect 1 dB Mkr2 5.308 50 GHz Auto Tune
10 gBIdiv Ref 21.00 dBm -21.01 dBm
1
o Center Freq
1.00 / an a2 o ““““wm_\ 5.320000000 GHz
900 2|7 3
190 M 4\.{ DL1 -20.06 dEm)]
T StartFreq
20 ] 5295000000 GHz
-y
-39.0
T ]
A2 0 MN)I M
a0 StopFreq
’ 5.345000000 GHz
69.0
Center 5.32000 GHz Span 50.00 MHz CF Step
[fRes BW 240 kHz #VBW 1.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 5.000000 MHz
| Aut M
X 7 il
1] N 5.318 35 GHz 5.94 dBm
2] N f 5.308 50 GHz 21.01 dBm
3| N f 5.331 30 GHz -20.70 dBm Freq Offset
4 0Hz
5 =
6
7
8 Scale Type
9
10 Lo Li
11 B =n
A ,
MSG STATUS
Channel 64 (Chain B)
w Keysight Spectrum Analyzer - Swept SA [E=m ==
i [ RF [soe ac | [ SENSE:INT] | ALIGN AUTO 11:14:39 PMFeb 01,2021
[Center Freq 5.320000000 GHz | Avg Type: Log-Pwr TRACE[1 2345 6 Frequency
PNO: Fast 0 Trig: Free Run TYPE| M WARARMA
IFGain:Low #Atten: 30 dB pET|P NNNNN
ot Offest 1 dB Mkr2 5.308 10 GHz Auto Tune
10 dBidiv Ref 21.00 dBm -20.26 dBm
Log 1
1o Center Freq
100 !]W '”""""V\n\ 5320000000 GHz
-8.00 3
%r-#"'r ‘\Hlu\ L1 -18.32 dBm|
-19.0 & =
StartFreq
20 5295000000 GHz
390 e Maw%
490 b reraa el
a0 StopFreq
i 5.345000000 GHz
-69.0

Center 5.32000 GHz Span 50.00 MHz CF Step
[#Res BW 240 kHz #VBW 1.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 5.000000 MHz
| Man

1] N f 5.324 45 GHz 7.68 dBm

2l N f 5.308 10 GHz -20.26 dBm

3[ N f 5.331 05 GHz 18.42 dBm Freq Offset

4 0Hz

5 =

6

7

8 Scale Type

9

2 oo

MSG STATUS
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Channel 100 (Chain A)

ww Keysight Spectrum Analyzer - Swept S& ==
127] [ RF [soe ac | [ [ SENSE:INT] | ALIGN AUTO  [11:22:17 PMJan 29, 2021
[Center Freq 5.500000000 GHz | Avg Type: Log-Pwr TRACE[1 2345 6 Frequency
PNO: Fast 50 Trig: Free Run TYPE|M WA
IFGain:Low #Atten: 30 dB DET|P NNNN N
ot Offest 1 b Mkr2 5.488 35 GHz Auto Tune
10 dBidiv__ Ref 21.00 dBm -17.65 dBm
Log T
n.o A— Center Freq
1.00 e TN s 5500000000 GHz
5,00 2 f \H 3
NQ;J“ I, bL1 -17.27 dBm
o _Jﬂ“" StartFreq
-390 e 5.475000000 GHz
0 - M,,,lrf MM
o T
-49.0
. StopFreq
i 5525000000 GHz
£9.0
Center 5.50000 GHz Span 50.00 MHz CF Step
[fRes BW 240 kHz #VBW 1.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 5.000000 MHz
Aut M
X 7y il
1] N 5.500 90 GHz 8.72 dBm
2| N f 5.488 35 GHz 17.65 dBm
3[ N f 5.512 35 GHz -19.06 dBm Freq Offset
4 0Hz
5 =
[
7
] Scale Type
9
10 L Li
11 o | it =n
A ,
MSG STATUS
Channel 100 (Chain B)
w Keysight Spectrum Analyzer - Swept SA [E=m ==
i [ RF [soe ac | [ [ SENSE:INT] | ALIGN AUTO 11:16:27 PMFeb 01,2021
[Center Freq 5.500000000 GHz | Avg Type: Log-Pwr TRACE[1 2345 6 Frequency
PNO: Fast 0 Trig: Free Run TYPE|MWAMAAMA
IFGain:Low #Atten: 30 dB DET|P NNNNN
Mkr2 5.487 85 GHz Auto Tune
Ref Offset 1 dB
10 dBidiv  Ref 21.00 dBm -17.00 dBm
Log 1
1.0 CenterFreq
100 e s i 5500000000 GHz
800 a2 u/ \,. 3
’J“"’" M DL -16.46 dBm
. 7
190 ‘{ﬁ“‘" “\.\% StartFreq
-390 f 5.475000000 GHz
o] .
390 T
-49.0
a0 StopFreq
i 6525000000 GHz
-69.0
Center 5.50000 GHz Span 50.00 MHz CF Step
[#Res BW 240 kHz #VBW 1.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 5.000000 MHz
Aut M
7y il
1/ N f 5.496 40 GHz 9.54 dBm
2| N f 5.487 85 GHz 17.00 dBm
3[ N f 5.511 95 GHz 16.47 dBm Freq Offset
4 0Hz
5 =
6
7
] Scale Type
9
10 L Li
11 _|tes Lin
A >
MSG STATUS
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Channel 120 (Chain A)

ww Keysight Spectrum Analyzer - Swept S& ==
127] [ RF [soe ac | [ SENSE:INT] | ALIGN AUTO  [11:25:08 PMJan 29, 2021
[Center Freq 5.600000000 GHz | Avg Type: Log-Pwr TRACE[1 2345 6 Frequency
PNO: Fast 50 Trig: Free Run TYPE|M WA
IFGain:Low #Atten: 30 dB DET|P NNNNN
ot Offest 1 b Mkr2 5.587 00 GHz Auto Tune
19 gBid__Ref 21.00 dBm -17.00 dBm
n.o A el Center Freq
100 latail [ 5,600000000 GHz
N N 3
9.00 MI‘,?M’N- M DL1 -15.24 dBm|
18.0 WW " Pmaw StartFreq
230 et
[ e "inj]| 5575000000 GHz,
39.0
-49.0
. StopFreq
’ 5.625000000 GHz
£9.0
Center 5.60000 GHz Span 50.00 MHz CF Step
[fRes BW 270 kHz #VBW 1.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 5.000000 MHz
| Aut M
X 7y il
1] N 5.599 20 GHz 10.76 dBm
2] N f 5.587 00 GHz 17.00 dBm
3N f 5.612 85 GHz 15.43 dBm Freq Offset
4 0Hz
5 =
6
7
8 Scale Type
9
10 Lo Lin
11 _ |-ee Lin
P v
MSG STATUS
Channel 120 (Chain B)
w Keysight Spectrum Analyzer - Swept SA [E=m ==
i [ RF [soe ac | [ SENSE:INT] | ALIGN AUTO 11:18:38 PMFeb 01,2021
[Center Freq 5.600000000 GHz | Avg Type: Log-Pwr TRACE[1 2345 6 Frequency
PNO: Fast 0 Trig: Free Run TYPE|MWAMAAMA
IFGain:Low #Atten: 30 dB pET|P NNNNN
ot Offeot 1 b Mkr2 5.584 20 GHzZ Auto Tune
10 dBidiv__ Ref 21.00 dBm -16.48 dBm
Log 1
1.0 W T A Center Freq
1.00 l/ 5,600000000 GHz
N 3
2.00 2 o - P el b DL -14.44 dBm
-180 [ I ey StartF
artFreq
230 ™ M‘* 5.575000000 GHz
9.0
-49.0
a0 StopFreq
i 5.625000000 GHz
£9.0

Center 5.60000 GHz Span 50.00 MHz CF Step
[#Res BW 270 kHz #VBW 1.0 MHz Sweep #Swp) 1.000 ms (1001 pts) 5000000 MHz
oy i Man

1 N f 5.597 55 GHz 11.56 dBm

2l N f 5.584 20 GHz -16.48 dBm

3| N f 5.614 00 GHz 14.73 dBm Freq Offset

4 0Hz

5 =

6

7

8 Scale Type

9

2 e

MSG STATUS
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Channel 140 (Chain A)

ww Keysight Spectrum Analyzer - Swept S& ==
X | RF [soe ac | [ SENSE:INT] | ALIGN AUTO  [11:27:17 PMJan 29, 2021
[Center Freq 5.700000000 GHz | Avg Type: Log-Pwr TRACE[1 2345 6 Frequency
PNO: Fast 50 Trig: Free Run TYPE|M WA
IFGain:Low #Atten: 30 dB DeT|P NNNNN
ot Ofect 1 dB Mkr2 5.688 50 GHz Auto Tune
10 gBIdiv Ref 21.00 dBm -19.95 dBm
o Center Freq
1.00 /”"""V"""‘” M\ 5.700000000 GHz
900 2 W A3
190 bh‘\o\( DL1 -19.02 dBm
Y StartFreq
=0 R 5675000000 GHz
a0 ] ol e
i Ao Al
-49.0
a0 StopFreq
’ 5.725000000 GHz
69.0
Center 5.70000 GHz Span 50.00 MHz CF Step
[fRes BW 240 kHz #VBW 1.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 5.000000 MHz
| Aut M
X 7 il
1] N 5.703 80 GHz 6.98 dBm
2] N f 5.688 50 GHz 19.95 dBm
3| N f 5.711 80 GHz -19.46 dBm Freq Offset
4 0Hz
5 =
6
7
8 Scale Type
9
10 Lo Lin
11 B =n
A ,
MSG STATUS
Channel 140 (Chain B)
w Keysight Spectrum Analyzer - Swept SA [E=m ==
i [ RF [soe ac | [ SENSE:INT] | ALIGN AUTO 11:20:45 PM Feb 01,2021
[Center Freq 5.700000000 GHz | Avg Type: Log-Pwr TRACE[1 2345 6 Frequency
PNO: Fast 0 Trig: Free Run TYPE| M WARARMA
IFGain:Low #Atten: 30 dB pET|P NNNNN
ot Offest 1 dB Mkr2 5.688 10 GHz Auto Tune
10 dBidiv Ref 21.00 dBm -17.33 dBm
og
1o Center Freq
100 S i b 5700000000 GHz
-9.00 2 A'rr \-» 3
.r’“’q‘ M DL1 -16.58 dBm
o i m’*‘«,\\, StartFreq
20 H'Mm 5675000000 GHz
390 Pmdarr ol erﬂ "
-49.0
a0 StopFreq
i 5.725000000 GHz
-69.0

Center 5.70000 GHz Span 50.00 MHz CF Step
[#Res BW 240 kHz #VBW 1.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 5.000000 MHz
oy i Man

1] N f 5.703 15 GHz 9.12 dBm

2 N f 5.688 10 GHz 17.33 dBm

3[ N f 5.712 05 GHz 17.65 dBm Freq Offset

4 0Hz

5 =

6

7

8 Scale Type

9

s s e

MSG STATUS
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Channel 144 (Chain A)

ww Keysight Spectrum Analyzer - Swept S& ==
127] [ RF [soe ac | [ [ SENSE:INT] | ALIGN AUTO  [04:57:01 PMFeb 05,2021
[Center Freq 5.720000000 GHz | Avg Type: Log-Pwr TRACE[12345 6 Frequency
PNO: Fast 5 1rig: FreeRun TYPE| M WAARIAAY.
IFGain:Low #Atten: 30 dB DET|P NNNNN
Ref Offset 1 dB Mkr2 5.707 55 GHzZ Auto Tune
10 dB/div__Ref 21.00 dBm -16.82 dBm
Log 1
na Center Freq
AN Al P A A
100 g [orserm, 5720000000 GHz
9.00 2 \\ 3
w DL1 -16.42 dBm|
e = ) StartFreq
290 | iy ‘M i) -
T 4| 5695000000 GHz
39.0
-49.0
90 StopFreq
’ 5.745000000 GHz
£9.0
Center 5.72000 GHz Span 50.00 MHz CF Step
[fRes BW 270 kHz #VBW 1.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 5.000000 MHz
| Aut M
X 7 an
1] N 5.720 90 GHz 9.58 dBm
2] N f 5.707 65 GHz -16.82 dBm
3| N f 5.733 60 GHz -16.82 dBm Freq Offset
4 0Hz
5 =
6
7
8 Scale Type
9
10 Lo Lin
11 Il 9 Lin
q v

STATUS

=
7]
o]

Channel 144 (Chain B)

Agilent Spectrum Analyzer - Swept SA

l RL RF S0 AC SEMSEIINT ALIGN AUTO 11:00:23 &M Feb 04, 2021

|Center Freq 5.720000000 GHz | Avg Type: Log-Pwr TRACE[1 2345 6 Frequency
PNO: Fast 0 Trig: Free Run TPE M i
IFGain:Low #Atten: 30 dB DET|P NNMM M
Ref Offect 1 dB Mkr2 5.707 56 GHz Auto Tune
10 dBidiv__ Ref 21.00 dBm -18.62 dBm
Log 1
11.0 CenterFreq
100 5.720000000 GHz
-5.00 2 3
’ -16.24 dbm)|
90 StartFreq
0 5695000000 GHz
-39.0
-49.0
30 StopFreq
5.745000000 GHz
-69.0
Center 5.72000 GHz Span $0.00 MHz CF Step
Res BW 240 kHz #VBW 1.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 5.000000 MHz,
| T T o Auto Man
1 N f 5.722 50 GHz 9.76 dBm
2l N f 5.707 55 GHz 18.62 dBm
3[ N f 5732 20 GHz 17.08 dBm Freq Offset
: 0Hz
3
7
g
9
10
11 =
< bd

STATUS

=
7]
o]
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Maximum conducted output power:
Channel 144 (U-N11-2C) (Chain A)

s Keysight Spectrum Analyzer - Channel Power == =
xi | RF |soe ac | | SENSE:INT] | ALIGN AUTO  [04:57:25 PM Feb 05, 2021
[Center Freq 5.717969250 GHz | Center Freq: 5717969250 GHz Radio Std: None Frequency
—— 1rig: FreeRun Avg|Hoeld: 100/100
| #FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
nao - - CenterFreq
1.0 e - “\ 5.717969250 GHz|
-9.00
-19.0 __,./ \L\H_
2910 —— ™| ]
301 fremamrae™
-29.0
590
690
Center 5.718 GHz Span 50 MHz CF Step
[fRes BW 1 MHz #VBW 3 MHz Sweep 1ms 5.000000 MHz
[Auto Man
Channel Power Power Spectral Density
Freq Offset
18.80 dBm / 14.06 MHz -54.49 dBm /Hz OHz
MSG STATUS
Maximum conducted output power:
Channel 144 (U-NI1-3) (Chain A)
e Keysight Spectrum Analyzer - Channel Power (=N F=R
i RF [s0e ac | | [ SENSE:INT] | ALIGN AUTO  [04:57:48 PMFeb 05, 2021
[Center Freq 5.727030750 GHz | Center Freq: 5.727030750 GHz Radio Std: None Frequency
—— 1rig: Free Run Avg|Hold: 100/100
| #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
.o CenterFreq
100 /"’ [, 6.727030750 GHz
-9.00
190 *’f{/ \H\"‘“«».
290 M»’"r _—
-390 I N
-49.0
-59.0
-59.0
Center 5.727 GHz Span 50 MHz CF Ste
[fRes BW 1 MHz #VBW 3 MHz Sweep 1ms 5.000000 MHF:
Auto Man
Channel Power Power Spectral Density
Freq Offset
11.46 dBm / 4.062 MHz -56.44 dBm /Hz 0Hz

STATUS
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Maximum conducted output power:
Channel 144 (U-NI11-2C) (Chain B)

Agilent Spectrum Analyzer - Channel Power

 RL RF 50 & SEMSEIMT] ALIGNAUTO 11:00:52 AM Feb 04, 2021
[Center Freq 5.718025750 GHz | Center Freq: 5718025750 GHz Radio 5td: None Frequency
—— Trig:Free Run Avg|Held: 100/100
I | #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
1.0 Center Freq|
100 ‘\\ 5.718025750 GHz
-9.00
-19.0 »"'/ \"'wm
290 — e
390 ] [T
-49.0
-59.0
-59.0
| Center 5.718 GHz Span 50 MHz CFst
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 5000000 M
Auto Man
Channel Power Power Spectral Density
FreqOffset
19.32 dBm 1 13.95 mHz ||} -53.76 dBm Hz |} OHz
IMSG STATUS

Maximum conducted output power:
Channel 144 (U-NI11-3) (Chain B)

Agilent Spectrum Analyzer - Channel Power

o kL [ mr  [soe ac | [ [ SENSEWNT. [ ALIGNAUTO  [11:0116AMFeb04 2021
[Center Freq 5.726974250 GHz | CenterFreq:5.726974250 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 100/100
I | #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBidiv Ref 21.00 dBm
Log
no Center Freq|
| T e
100 /" 5.726974250 GHz
-9.00 Jf/’(
-19.0 P
]
-29.0 —
-39.0 ]
-49.0
-59.0
-69.0
|Center 5.727 GHz Span 50 MHz CF St
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 5000000 My
Auto Man
Channel Power Power Spectral Density
Freq Offset
11.89 dBm 1 3.949 mHz [} -55.71dBm Hz |} 0Hz
IMSG STATUS

Page: 81 of 902



Report No.: 20C0808R-E3032110126

Product Portable Computer
Test Item Maximum conducted output power
Test Date 2021/02/05
Test Mode Mode 20 MIMO: Transmit (802.11n-40BW_30Mbps)
Chain A
Cable loss=1.0dB Maximum conducted output power
Channel No. Frequency Data Rate (Mbps)
(MHz) 30 60 90 120 180 240 270 300
38 5190 17.04 - -- - - - -- -
46 5230 18.96 | 18.89 | 18.84 | 18.76 | 18.67 | 18.62 | 18.52 | 18.44
54 5270 18.82 - - - -- -- -- --
62 5310 14.06 | 13.99 | 13.89 | 13.84 | 13.81 | 13.75 | 13.67 | 13.59
102 5510 17.78 | - - -- - - - -
118 5590 19.89 | 19.81 | 19.72 | 19.64 | 19.6 | 19.51 | 19.42 | 19.39
134 5670 1852 | - - - - - - -
142(U-NI1-2C) 5710 19.73 | 19.63 | 19.56 | 19.53 | 19.5 | 19.44 | 19.35 | 19.28
142(U-NII-3) 5710 7.29 7.2 7.15 7.11 7.08 7.02 6.96 6.9
151 5755 20 - -- - - - -- --
159 5795 19.87 | 19.77 | 19.7 | 19.63 | 19.56 | 19.51 | 19.41 | 19.35
Note: Maximum conducted output power Value =Reading value on average power meter + cable loss
Chain B
Cable loss=1.0dB Maximum conducted output power
Channel No. Frequency Data Rate (Mbps)
(MHz) 30 60 90 120 180 240 270 300
38 5190 17.22 - - - - - - -
46 5230 19.05 | 1895 | 189 | 18.87 | 18.77 | 18.73 | 18.67 | 18.59
54 5270 18.81 - - - -- -- -- --
62 5310 1435 | 1428 | 142 | 14.13 | 14.09 | 13.99 | 13.9 13.8
102 5510 17.81 - - - -- -- - --
118 5590 19.99 | 19.94 | 19.85 | 19.78 | 19.71 | 19.63 | 19.58 | 19.53
134 5670 19.08 - - - -- -- - --
142(U-N11-2C) 5710 19.74 | 19.71 | 19.63 | 1956 | 19.5 | 19.43 | 19.35 | 19.29
142(U-NI1I-3) 5710 7.12 7.02 6.99 6.9 6.8 6.72 6.67 6.6
151 5755 19.66 -- -- - - -- -- --
159 5795 19.61 | 19.55 | 19.51 | 19.45 19.4 19.37 | 19.29 19.2

Note: Maximum conducted output power Value =Reading value on average power meter + cable loss
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Maximum conducted output power Measurement:

Frequency 26dl§ Chain A | Chain B | Output Output Power Limit
Channel No Range [Bandwidth | Power Power Power Result
(MHz) (MHz) (dBm) | (dBm) | (dBm) | (dBm) | dBm+10log(BW)
38 5190 - 17.04 | 1722 | 2014 | 24 - Pass
46 5230 - 18.96 | 19.05 | 22.02 24 - Pass
54 5270 42.00 18.82 18.81 21.83 24 27.23 Pass
62 5310 41.80 14.06 14.35 17.22 24 27.21 Pass
102 5510 41.70 17.78 17.81 20.81 24 27.20 Pass
118 5590 43.30 19.89 19.99 22.95 24 27.36 Pass
134 5670 45.00 18.52 19.08 21.82 24 27.53 Pass
142(U-NII-2C) | 5710 36.10 19.73 19.74 | 22.75 30 26.58 Pass
142(U-NlI-3) 5710 -- 7.29 7.12 10.22 30 -- Pass
151 5755 -- 20.00 19.66 22.84 30 -- Pass
159 5795 -- 19.87 19.61 22.75 30 -- Pass
Note:

1. Output Power (dBm) = 10LOG (Chain A Power (mW)+ Chain B Power (mW))
2. 26dB Bandwidth is the bandwidth of chain A or chain Bwhichever is less bandwidth, output

power limitation is more stringent.
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26dB Occupied Bandwidth:

Channel 54 (Chain A)

ww Keysight Spectrum Analyzer - Swept SA = ==
5] T RF [s0@ ac | SENSE:INT| ALIGN AUTO  [11:34:37 PMJan 29, 2021
[Center Freq 5.270000000 GHz | Avg Type: Log-Pwr TRACE[1234 5 § Frequency
PNO: Fast 50 Trig: Free Run TYPE| MARARARARY
IFGain:Low #Atten: 30 dB Der|P NNNNN
ot Offeot1 dB Mkr2 5.247 5 GHzZ Auto Tune
10 dBidiv _ Ref 21.00 dBm -17.45 dBm
Log 1
nao CenterFreq
1.00 pen™] [, 5270000000 GHz
.00 2 j \ 3
180 .MnJ' "\_&l IDL1 -17.13 dBm
’ Y StartFreq
2 T S %’*‘“‘-“ Al 5220000000 GHz
-32.0
-42.0
a0 Stop Freq
= 5.320000000 GHz
69.0
Center 5.27000 GHz Span 100.0 MHz CF Step
|#Res BW 430 kHz #VBW 2.0 MHz Sweep (#Swp) 1.000 ms (1 001 pts) 10.000000 MHz
1 M
-—— o il
5.278 0 GHz 8.87 dBm
2 N f 5.247 5 GHz 17.45 dBm
3| N f 5.292 0 GHz 17.55 dBm Freq Offset
4 0Hz
5 =
[
7
8 Scale Type
9
8 og i
MSG STATUS
Channel 54 (Chain B)
' Keysight Spectrum Analyzer - Swept SA ===
X [ RF |s0e  ac [ SENSE:INT] [ ALIGN AUTO 11:28:59 PM Feb 01, 2021
[Center Freq 5.270000000 GHz Avg Type: Log-Pwr TRACE[12345 6 Frequency
PNO: Fast 50 Trig: Free Run TYPE(M
IFGain:Low #Atten: 30 dB peT|/P NNNNN
Ref Offest 1 dB Mkr2 5.249 4 GHz Auto Tune
10 dBidiv  Ref 21.00 dBm -16.25 dBm
Log 7
"o Center Freq
100 W Y %‘1 5.270000000 GHz
800 2 3
‘J DL1 -16.24 dBm
180 ~ - StartFreq
290 Las, WM -\h\“x‘
P i g o e 5.220000000 GHz
-39.0
-49.0
a0 Stop Freq
s 5.320000000 GHz
-69.0
Center 5.27000 GHz Span 100.0 MHz CF Step
|#Res BW 430 kHz #VBW 2.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 10.000000 MHz,
1 M
-—— o il
5.278 2 GHz 9.76 dBm
2 N f 5.249 4 GHz 16.25 dBm
3| N f 5.291 4 GHz 16.51 dBm Freq Offset
4 0Hz
5 =
6
7
8 Scale Type
9
8 oo

T b

STATUS

=
7]
2]
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Channel 62 (Chain A)

ww Keysight Spectrum Analyzer - Swept SA = ==
5] T RF [s0@ ac | | SENSE:INT| ALIGN AUTO  [11:37:13 PMJan 29, 2021
[Center Freq 5.310000000 GHz | Avg Type: Log-Pwr TRACE[1234 5 § Frequency
PNO: Fast 50 Trig: Free Run TYPE| MARARARARY
IFGain:Low #Atten: 30 dB DET/P NNNNN
ot Offeot1 dB Mkr2 5.288 9 GHzZ Auto Tune
1998y Ref 21.00 dBm -22.95 dBm
no Y: Center Freq
1.00 NREPL Sl e fae, 5.310000000 GHz|
-9.00 V"W\
2 W3
8.0 A 5 12472 dom StartFreq
-0 J/' H‘k 5260000000 GHz
=0 ,J’F MW‘F‘L:-:MM
490 apaporberonbpspodtbpnctm ittt
a0 Stop Freq
= 5.360000000 GHz
-63.0
Center 5.31000 GHz Span 100.0 MHz CF Step
[fRes BW 430 kHz #VBW 2.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 10.000000 MHz
X 7 Man
1 N 5.317 8 GHz 4.28 dBm
2| N f 5.288 9 GHz 22.95 dBm
3[ N f 53313 GHz -22.52 dBm Freq Offset
4 0 Hz
5 =
[
7
8 Scale Type
9
2 Thos i
MSG STATUS
Channel 62 (Chain B)
' Keysight Spectrum Analyzer - Swept SA ===
X [ RF |soe ac | | [ SENSE:INT] [ ALIGN AUTO 11:31:22 PM Feb 01, 2021
[Center Freq 5.310000000 GHz | Avg Type: Log-Pwr TRACE1 2345 Frequency
PNO: Fast 50 Trig: Free Run TYPE|MIAAAARA
IFGain:Low #Atten: 30 dB peET|P NNNNN
ot Offeot 1 dB Mkr2 5.289 2 GHzZ Auto Tune
10dBidiv__Ref 21.00 dBm -21.07 dBm
og
1
"o Center Freq
100 e il WW‘ML{ 5310000000 GHz
-9.00 2 ]'M 3
-19.0 L1 -20.22 dBm]|
ﬁ N StartFreq
-0 M/’} M‘vm 5260000000 GHz
-39.0
Lo W)
-49.0 famake anMr"'P WWM
w0 Stop Freq
s 5.360000000 GHz
-69.0
Center 5.31000 GHz Span 100.0 MHz CF Step
[#Res BW 430 kHz #VBW 2.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 10.000000 MHz
7| Man
1 N f 5.306 1 GHz 5.78 dBm
2| N f 5.289 2 GHz 21.07 dBm
3[ N f 53310 GHz -21.14dBm Freq Offset
4 0 Hz
5 =
6
7
8 Scale Type
9
2 Thos i
STATUS

=
7]
2]
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Channel 102 (Chain A)

ww Keysight Spectrum Analyzer - Swept SA = ==
5] T RF [s0@ ac | | [ SENSE:INT] | ALIGN AUTO  [11:39:27 PMJan 29, 2021 E
[Center Freq 5.510000000 GHz | Avg Type: Log-Pwr TRACE[1234 5 § requency
PNO: Fast 50 Trig: Free Run TYPE| MARARARARY
IFGain:Low #Atten: 30 dB DET/P NNNNN
ot Offeot1 dB Mkr2 5.488 3 GHzZ Auto Tune
10 dBidiv__ Ref 21.00 dBm -18.08 dBm
Log T
no Center Freq
1.00 pene™] Y [, 5510000000 GHz
.00 2ﬁ H-\q 3
1o . f ( L1 -17.81 dBm|
) StartFreq
-0 mwa”ﬂ," M et 5.460000000 GHz
-32.0
-42.0
a0 Stop Freq
= 5560000000 GHz
-63.0
Center 5.51000 GHz Span 100.0 MHz CF Step
[fRes BW 430 kHz #VBW 2.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 10.000000 MHz
Aut M
P il
1 N 5.519 5 GHz 8.19 dBm
2| N f 5.488 3 GHz -18.08 dBm
3| N f 5.531 2 GHz 17.93 dBm Freq Offset
g | 0Hz
[
7
8 Scale Type
9
i o
MSG STATUS
Channel 102 (Chain B)
' Keysight Spectrum Analyzer - Swept SA ===
X [ RF |s0e  ac [ SENSE:INT] [ ALIGN AUTO 11:33:31 PMFeb 01, 2021 E
[Center Freq 5.510000000 GHz | Avg Type: Log-Pwr TRACE1 2345 requency
PNO: Fast 50 Trig: Free Run TYPE|MIAAAARA
IFGain:Low #Atten: 30 dB peET|P NNNNN
ot Offeot 1 dB Mkr2 5.488 9 GHzZ Auto Tune
10dBidiv  Ref 21.00 dBm -18.13 dBm
Log 1
"o Center Freq
1.00 f’""‘”ﬁm \ WM‘””““”-‘I 5.510000000 GHz
200 2 3
9 \"'5 DL1 -16.72 dBim
on fﬂ"” 1"'«"‘ StartFreq
280 i Y 5.460000000 GHz
Y] re— g™ LUECS S
-49.0
w0 Stop Freq
s 5560000000 GHz
-69.0
Center 5.51000 GHz Span 100.0 MHz CF Step
[#Res BW 430 kHz #VBW 2.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 10.000000 MHz
Aut M
7y e il
1 N f 5.513 8 GHz 9.28 dBm
2| N f 5.488 9 GHz -18.13 dBm
3| N f 5.530 6 GHz 17.15dBm Freq Offset
g | 0 Hz
6
7
8 Scale Type
9
i Log Lin
STATUS

=
7]
2]

Page: 86 of 902



Report No.: 20C0808R-E3032110126

Channel 118 (Chain A)

ww Keysight Spectrum Analyzer - Swept SA = ==
5] T RF [s0@ ac | | [ SENSE:INT] | ALIGN AUTO  [05:20:58 PMFeb 05, 2021
[Center Freq 5.590000000 GHz | Avg Type: Log-Pwr TRACE[1234 5 § Frequency
PNO: Fast 50 Trig: Free Run TYPE| MARARARARY
IFGain:Low #Atten: 30 dB DET/P NNNNN
ot Offeot1 dB Mkr2 5.564 9 GHzZ Auto Tune
10 dBidiv__ Ref 21.00 dBm -17.66 dBm
Log T
1.0
MMM WWWL“M\ Center Freq
1.00 5590000000 GHz
200 2 r( \H 3
. ol [DL1 -16.20 dBm
-15.0 W,au"m-’"v Affpent e R, ey StartFreq
280 WMWW T 5540000000 GHz
-32.0
-42.0
a0 Stop Freq
= 5.640000000 GHz
-63.0
Center 5.59000 GHz Span 100.0 MHz CF Step
[fRes BW 470 kHz #VBW 2.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 10.000000 MHz
Aut M
P il
1 N 5.602 1 GHz 9.79 dBm
2 N f 5.564 9 GHz 17.66 dBm
3[ N f 5.614 6 GHz 16.48 dBm Freq Offset
4 0 Hz
5 =
[
7
8 Scale Type
9
10 Lo Li
11 _ |res Lin

=
7]
2]

Channel 118 (Chain B)

STATUS

Agilent Spectrum Analyzer - Swept SA

l RL RF SO0 AC SEMSEINT ALIGHNAUTO

11:24:20 AM Feh 04, 2021

|[Center Freq 5.590000000 GHz | Avg Type: Log-Pwr TRACE[1234 5 6 Frequency
PNO: Fast 0 1hig: Free Run TPE M it
IFGain:Low #Atten: 30 dB DET|P NMM NN
Ref Offect 1 dB Mkr2 5.568 8 GHz Auto Tune
10 dBidiv__ Ref 21.00 dBm -15.08 dBm
Log A
"o Center Freq||
100 5.590000000 GHz|
2
8m $ 2 1476 b
0 Start Freq||
B0 e 5540000000 GHz
-39.0
-49.0
50 Stop Freq||
5.640000000 GHz
-63.0
Center 5.59000 GHz Span 100.0 MHz CF Step
| Res BW 430 kHz #VBW 2.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 10.000000 MHz
| S E S B Auto Man
N f 5578 9 GHz 11.24 dBm
N f 5563 8 GHz 1508 dBm
N f 56121 GHz 1579 dBm Freq Offset
0 Hz|

1
4
5
L]
7
8
9
0
1

~lala

=
7]
2]

STATUS
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Channel 134 (Chain A)

ww Keysight Spectrum Analyzer - Swept SA = ==
5] T RF [s0@ ac | SENSE:INT| | ALIGN AUTO  [11:44:50 PMJan 29, 2021
[Center Freq 5.670000000 GHz | Avg Type: Log-Pwr TRACE[12345 6 Frequency
PNO: Fast 50 Trig: Free Run TYPE| MARARARARY
IFGain:Low #Atten: 30 dB DET|P NNNNN
ot Offeot1 dB Mkr2 5.633 9 GHzZ Auto Tune
10 dBidiv__ Ref 21.00 dBm -19.17 dBm
Log 1
no e — Center Freq
100 il i 5670000000 GHz
400 2 / 3
’ Lot ", IDL1 -15.86 dBm)
-18.0 LR e LT bl TYL SYTLTETPP YR
StartFreq
-0 5620000000 GHz
-32.0
-42.0
a0 Stop Freq
= 5.720000000 GHz
£9.0
Center 5.67000 GHz Span 100.0 MHz CF Step
[fRes BW 620 kHz #VBW 2.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 10.000000 MHz
Aut M
P il
1 N 5.6614 GHz 10.14 dBm
2| N f 5.633 9 GHz 19.17 dBm
3[ N f 5.700 0 GHz 17.45dBm Freq Offset
4 0 Hz
5 =
[
7
8 Scale Type
9
10 L Li
11 i og Lin|
7 ,
MSG STATUS
Channel 134 (Chain B)
ww Keysight Spectrum Analyzer - Swept SA = ==
5] T RF [s0@ ac | SENSE:INT| | ALIGN AUTO  [11:51:35 PMFeb 01,2021
[Center Freq 5.670000000 GHz | Avg Type: Log-Pwr TRACE[1234 5 § Frequency
PNO: Fast 50 Trig: Free Run TYPE| MARARARARY
IFGain:Low #Atten: 30 dB DET|P NNNNN
ot Offeot1 dB Mkr2 5.647 2 GHzZ Auto Tune
10 dBidiv__ Ref 21.00 dBm -15.96 dBm
Log 7
no CenterFreq
M
1.00 f"w i %\ 5.670000000 GHz
3
E=Nil] m_’"z""’ L‘”\*mh [DLT -14.53 dBm
-19.0 fgraroriihepiom TR StartFre
280 M UMWM.M q
*=]| 5.620000000 GHz
-32.0
-42.0
o Stop Freq
i 5.720000000 GHz
£9.0
Center 5.67000 GHz Span 100.0 MHz CF Step
[fRes BW 470 kHz #VBW 2.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 10.000000 MHz
I S S S AR B IR N o) R T - | Man
1 N f 5.678 1 GHz 11.17 dBm
2| N f 5.647 2 GHz -15.96 dBm
3[ N f 5692 2 GHz 15.60 dBm Freq Offset
4 0 Hz
5 =
6
7
8 Scale Type
9
5 le
2 5
MSG ISTATUS
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Channel 142 (Chain A)

ww Keysight Spectrum Analyzer - Swept SA = ==
5] T RF [s0@ ac [ SENSE:INT] | ALIGN AUTO  [05:04:45 PMFeb 05, 2021
[Center Freq 5.710000000 GHz | Avg Type: Log-Pwr TRACE[1234 5 § Frequency
PNO: Fast 50 Trig: Free Run TYPE| MARARARARY
IFGain:Low #Atten: 30 dB DET/P NNNNN
ot Offeot1 dB Mkr2 5.679 0 GHzZ Auto Tune
10 dBidiv _ Ref 21.00 dBm -20.25 dBm
Log 1
no Center Freq
‘/&-—-«W
100 il [T 5710000000 GHz
o0 / \ 3
2 ] T IDL1 -16.46 dEim
190 MWM~.*_. oo L H"QWM",”U“% StartFreq
230 fe 5660000000 GHz
-32.0
-42.0
a0 Stop Freq
= 5.760000000 GHz
-63.0
Center 5.71000 GHz Span 100.0 MHz CF Step
[fRes BW 620 kHz #VBW 3.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 10.000000 MHz
Aut M
P il
1 N 5.703 6 GHz 9.564 dBm
2 N f 5.679 0 GHz -20.25 dBm
3| N f 5.739 7 GHz 16.73 dBm Freq Offset
4 0 Hz
5 =
[
7
8 Scale Type
9
10 Lo Li
1 _ |res Lin|

=
7]
2]

nt Spectrum Analyzer - Swept SA

Channel 142 (Chain B)

STATUS

RF S0G  ac ALIGNAUTO 11:08:06 AM Feh04, 2021 E
|[Center Freq 5.710000000 GHz | Avg Type: Log-Pr TRACE[1234 5 6 requency
PNO: Fast 50 Trig: Free Run TVPE | ki
IFGain:Low #Atten: 30 dB pET|P NMMNNN
ot Offeot1 dB MKkr2 5.688 9 GHz Auto Tune
10 dBrdiv__Ref 21.00 dBm -16.22 dBm
Log 1
no Center Freq|
1.00 5710000000 GHz
. 2
s ’ 3 -15.95 dBm|
-19.0
StartFreq||
B pra B 5660000000 GHz
-32.0
-42.0
&80 Stop Freq(]
! 5760000000 GHz
-69.0
Center 5.71000 GHz Span 100.0 MHz CF Step
| Res BW 430 kHz #VBW 3.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 10.000000 MHz|
l [ v [ FUNCTON | FONCTIONwWIDTH FONETION VAL Ol Man
57038 GHz 10.05 dBm
N f 56889 GHz 1622 dBm
N f 5.732 2 GHz 18.32 dBm Freq Offset
0 Hz|

==
= (oo [~ o |on | |ea [h

-~

=
]
]

STATUS
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Maximum conducted output power:
Channel 142 (U-N11-2C) (Chain A)

STATUS

s Keysight Spectrum Analyzer - Channel Power =
xi [ RF |soe ac | | [ SENSE:INT| [ ALIGN AUTO  |05:05:08 PMFeb 05, 2021
[Center Freq 5.708329500 GHz Center Freq: 5.708329500 GHz Radio Std: None Frequency
—— Trig: FreeRun Avg|Hold: 100/100
‘ #IFGain:Low #Atten: 30 dB Radic Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
nao CenterFreq
1.00 i 7 5.708329500 GHz|
-9.00
-19.0 J \“""-h_
260 — ....,..-v-'-"'/ [t nst g M
2 e
-29.0
590
690
Center 5.708 GHz Span 100 MHz| CF Step
[fRes BW 1 MHz #VBW 3 MHz Sweep 1 ms| 10.000000 MHz
Auto Man
Channel Power Power Spectral Density
Freq Offset
19.73 dBm /33.34 MHz -57.73 dBm /Hz 0Hz
MSG STATUS
Maximum conducted output power:
Channel 142 (U-N11-3) (Chain A)
s Keysight Spectrum Analyzer - Channel Power =
xi [ RF |soe ac | | [ SENSE:INT| [ ALIGN AUTO  |05:05:31 PMFeb 05, 2021
[Center Freq 5.726670500 GHz Center Freq: 5.726670500 GHz Radio Std: None Frequency
—— Trig: FreeRun Avg|Hold: 100/100
‘ #IFGain:Low #Atten: 30 dB Radic Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
nao CenterFreq
1.00 o =~ 5.726670500 GHz|
-9.00
-19.0 /r/ \‘N““-».
280 r-«---"""""“‘-'-r [Tl ]
-33.0 [
B
-29.0
590
690
Center 5.727 GHz Span 100 MHz| CF Step
[fRes BW 1 MHz #VBW 3 MHz Sweep 1 ms| 10.000000 MHz
Auto Man
Channel Power Power Spectral Density
Freq Offset
7.29 dBm /3.341 MHz -60.18 dBm /Hz 0Hz
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Maximum conducted output power:
Channel 142 (U-N11-2C) (Chain B)

Agilent Spectrum Analyzer - Channel Power

] RL RF S0& SENSEINT]| ALIGH AUTO 11:08:36 AM Feb 04, 2021
|[Center Freq 5.708429000 GHz Center Freq: 5.705429000 GHz Radio $td: None Frequency
—— Trig:Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
nao Center Freq||
.00 - o —~ 5.708429000 GHz
-9.00 j \.
-19.0 =4
a0 I ‘J,.AH" \\,‘“ -
290 v\_r'-""""-"’ WM
-49.0
-59.0
-59.0
|Center 5.708 GHz Span 100 MHz| CF st
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 10000000 M1
Auto Man
Channel Power Power Spectral Density
Freq Offset
19.74 dBm /33.14 vHz ] -56.82 dBm mz |} OHz

STATUS

Maximum conducted output power:
Channel 142 (U-N11-3) (Chain B)

Agilent Spectrum Analyzer - Channel Power

soa oac | [ [ SENsEINT| ALIGHAUTO  [11:09

AMFeb04, 2021

C I : n Frequency
enter Freq 5.726571000 GHz Center Freq: 5.726571000 GHz Radio Std: None
—— Trig:Free Run Avg|Hold: 100/100
I ‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
nao Center Freq||
1.00 /, ¥ ~ 5.726571000 GHz
-9.00
o — -
29,0 e
-35.0 [
490
590
£9.0
|Center 5.727 GHz Span 100 MHz| CF st
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 10000000 M1
Auto Man
Channel Power Power Spectral Density
Freq Offset|
7.12 dBm s 3.142 mHz [} -59.21 dBm mz |} OHz

STATUS

Page: 91 of 902



Report No.: 20C0808R-E3032110126

Product Portable Computer
Test Item Maximum conducted output power
Test Date 2021/02/05
Test Mode Mode 21 MIMO: Transmit (802.11ac-80BW_65Mbps)
Chain A
Cable loss=1.0dB Maximum conducted output power
Channel No Frequency Data Rate (Mbps)
(MHz) 65 130 | 1965 | 260 390 520 585 650 780 | 866.7
42 5210 17.05 | 16.98 | 16.91 | 16.84 | 16.75 | 16.71 | 16.68 | 16.6 | 16.50 | 16.47
58 5290 15.6 | 15.55 | 15.47 | 15.44 | 15.36 | 15.33 | 15.24 | 15.18 | 15.13 | 15.03
106 5530 17.53 -- - - -- - -- - - -
122 5610 18.65 | 18.61 | 18.55 | 18.50 | 18.47 | 18.38 | 18.30 | 18.26 | 18.18 | 18.09
138 (U-NII-2C)| 5690 19.71 | 19.62 | 19.55 | 19.5 | 19.45 | 19.35 | 19.31 | 19.28 | 19.19 | 19.14
138 (U-NI1I-3)| 5690 2.72 | 2.69 2.6 255 | 249 | 241 | 238 | 229 | 221 | 217
155 5775 1781 | 17.77 | 17.7 | 17.64 | 1756 | 17.48 | 17.45 | 17.42 | 17.33 | 17.30
Note: Maximum conducted output power Value =Reading value on Spectrum Analyzer + cable loss
Chain B
Cable loss=1.0dB Maximum conducted output power
Frequency Data Rate (Mbps)
Channel No
(MHz) 65 130 | 1965 | 260 | 390 | 520 | 585 | 650 | 780 | 866.7
42 5210 17.09 | 17 |16.94 | 16.91 | 16.83 | 16.76 | 16.73 | 16.69 | 16.63 | 16.59
58 5290 15.67 | 15,57 | 155 | 15.46 | 15.36 | 15.32 | 15.22 | 15.18 | 15.08 | 15.05
106 5530 17.74 -- -- -- -- -- -- -- -- --
122 5610 18.66 | 18.59 | 18.49 | 18.42 | 18.36 | 18.29 | 18.26 | 18.21 | 18.12 | 18.08
138 (U-NI11-2C) 5690 19.85 | 19.81 | 19.75 | 19.69 | 19.59 | 19.56 | 19.52 | 19.47 | 19.4 | 19.36
138 (U-NII-3) 5690 218 | 2.1 2 193 | 189 | 18 | 171 | 1.65 | 157 | 153
155 5775 17.77 | 17.69 | 17.65 | 17.56 | 17.5 | 17.46 | 17.38 | 17.32 | 17.29 | 17.19

Note: Maximum conducted output power Value =Reading value on Spectrum Analyzer + cable loss
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Maximum conducted output power Measurement:

Frequency 26dB Chain A | ChainB | Output o
Channel No Range |Bandwidth| Power Power Power Output Power Limit Result
(MHz) (MHz) (dBm) (dBm) (dBm) | (dBm) | dBm+10log(BW)
42 5210 - 17.05 17.09 20.08 24 - Pass
58 5290 84.40 15.60 15.67 18.65 24 30.26 Pass
106 5530 83.80 17.53 17.74 20.65 24 30.23 Pass
122 5610 83.80 18.65 18.66 21.67 24 30.23 Pass
138 (U-NII-2C)| 5690 77.80 19.71 19.85 22.79 24 29.91 Pass
138 (U-NII-3) 5690 9.40 2.72 2.18 5.47 30 20.73 Pass
155 5775 -- 17.81 17.77 20.80 30 -- Pass
Note:

1. Output Power (dBm) = 10LOG (Chain A Power (mW)+ Chain B Power (mW))
2. 26dB Bandwidth is the bandwidth of chain A or chain Bwhichever is less bandwidth, output
power limitation is more stringent.
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26dB Occupied Bandwidth:

Channel 58 (Chain A)

ww Keysight Spectrum Analyzer - Swept S& ==
127] [ RF [soe ac | [ [ SENSE:INT] | ALIGN AUTO  [10:55:43 PMJan 29, 2021
[Center Freq 5.290000000 GHz | Avg Type: Log-Pwr TRACE[1 2345 6 Frequency
PNO: Fast 50 Trig: Free Run TYPE|M WA
IFGain:Low #Atten: 30 dB DET/P NNNNN
ot Offest 1 b MKr2 5.246 6 GHzZ Auto Tune
10 gBIdiv Ref 21.00 dBm -22.94 dBm
1.0 1 CenterFreq
1.00 v S 5290000000 GHz|
-8.00 r
2 3
. 4 oLt 2091 g}
190 J’ 4 StartFreq
20 7 " 5.190000000 GHz
-39.0 e
490 WWM M‘L’W “""-'f““ﬁ-v\ﬂ*w
. StopFreq
i 5.390000000 GHz
-68.0
Center 5.2900 GHz Span 200.0 MHz CF Step
|#Res BW 820 kHz #VBW 3.0 MHz Sweep (#Swp) 1.000 ms (1 001 pts) 20.000000 MHz,
t M
-—— i il
5.280 4 GHz 5.09 dBm
2 N f 5.246 6 GHz 22.94dBm
3[ N f 53326 GHz -22.11 dBm Freq Offset
g | 0Hz
[
7
] Scale Type
9
2 s
MSG STATUS
Channel 58 (Chain B)
w Keysight Spectrum Analyzer - Swept SA [E=m ==
X | RF [soe ac | [ [ SENSE:INT] | ALIGN AUTO 10:55:33 PM Feb 01, 2021
[Center Freq 5.290000000 GHz | Avg Type: Log-Pwr TRACE[1 2345 6 Frequency
PNO: Fast 0 Trig: Free Run TYPE|M WA
IFGain:Low #Atten: 30 dB DET|P NNNNN
MKr2 5.248 0 GHz Auto Tune
Ref Offset 1 dB
10 dBidiv Ref 21.00 dBm -21.25 dBm
og
1
11.0 CenterFreq
100 7 . fan LAY u\ 5.290000000 GHz
-9.00
2 { 3
9.0 DL1 -19.47 dBm
ﬁ,’ \\,“ StartFreq
230 7 i 5.190000000 GHz
-39.0
o Tl allLa e i XU TR PPN
- StopFreq
i 5390000000 GHz
-69.0
Center 5.2900 GHz Span 200.0 MHz CF Step
|#Res BW 820 kHz #VBW 3.0 MHz 5weep (#Swp) 1.000 ms (1001 pts) 20.000000 MHz|
t M
-—— i il
5.295 6 GHz 6.54 dBm
2 N f 5.248 0 GHz 21.26 dBm
3[ N f 5.332 4 GHz -20.60 dBm Freq Offset
g | 0Hz
6
7
] Scale Type
9
2 g n
STATUS

=
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Channel 106 (Chain A)

ww Keysight Spectrum Analyzer - Swept S& ==
X | RF [soe ac | [ [ SENSE:INT] | ALIGN AUTO  [10:57:56 PMJan 29, 2021
[Center Freq 5.530000000 GHz | Avg Type: Log-Pwr TRACE[12345 6 Frequency
PNO: Fast 5 1rig: FreeRun TYPE| M WAARIAAY.
IFGain:Low #Atten: 30 dB DET|P NNNNN
Ref Offset 1 dB Mkr2 5.487 6 GHZ Auto Tune
10 dB/div__Ref 21.00 dBm -19.15 dBm
Log 7
na ¥ Center Freq
100 Iﬂw”w ey 5530000000 GHz
.00 2 \1 3
R N DL1 -18.72 dBm}
190 W,ﬂﬂ ‘M\’L StartFreq
280
R RPN 5.430000000 GHz
20 epprribfmryh
-49.0
90 StopFreq
’ 5.630000000 GHz
£9.0
Center 5.5300 GHz Span 200.0 MHz CF Step
[fRes BW 820 kHz #VBW 3.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 20.000000 MHz,

|Auto Man

X - —
1/ N 5.541 4 GHz 7.28 dBm
2 N f 5.487 6 GHz -19.15 dBm
3N f 5.572 8 GHz 19.32 dBm Freq Offset
4 0Hz
5 =
6
7
8 Scale Type
9
10 Lo Lin
11 _ |roe Lin
P W v
MSG STATUS
Channel 106 (Chain B)
w Keysight Spectrum Analyzer - Swept SA [E=m ==
X | RF [soe ac | [ [ SENSE:INT] | ALIGN AUTO 10:57:51 PMFeb 01,2021
[Center Freq 5.530000000 GHz \ Avg Type: Log-Pwr el a3456|  Freauency
PNO: Fast 5 Trig: Free Run TYPE|MWAMAAMA
IFGain:Low #Atten: 30 dB peT|P NNNNN
Auto Tune
Rof Offset 1 dB Mkr2 5.487 4 GHz
10 dBidiv__ Ref 21.00 dBm -19.51 dBm
Log f
1.0 CenterFreq
100 fM %1 5530000000 GHz
9.00 3

& DL1 1749 dBm|

-19.0
a0 ﬂ,-r‘" M“'& StartFreq

J\"P oo 5.430000000 GHz
990 u‘ I Www%
-49.0
- StopFreq
i 5.630000000 GHz
-69.0
ICenter 5.5300 GHz Span 200.0 MHz CF Step
[#Res BW 820 kHz #VBW 3.0 MHz Sweep (#Swp) 1.000 ms (1001 pts)||  20.000000 MHz
Aut M
7y il
1] N f 5.548 0 GHz 8.561 dBm
2 N f 5.487 4 GHz -19.561 dBm
3[ N f 5.5712 GHz 17.63 dBm Freq Offset
4 0Hz
5 =
6
7
8 Scale Type
9
10 L Li
11 _|tes Lin
MSG STATUS
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Channel 122 (Chain A)

ww Keysight Spectrum Analyzer - Swept S& ==
= [ R [s02 AC ] [ [ SENSE:INT] I ALTGN AUTO __ [11:00:15 PMJan 29, 2021
[Center Freq 5.610000000 GHz | Avg Type: Log-Pwr TRACE[L 23456 Frequency
PNO: Fast 5 Trig: Free Run TYPE|M WARARAAY
IFGain:Low #Atten: 30 dB DET|P NNNN N
Ref Offset 1 dB MKr2 5.566 2 GHZ Auto Tune
10 dBidiv_ Ref 21.00 dBm -19.91 dBm
Log 1
e fertpamnny Center Fre:
fTOR p—— q
100 Jr'“w [y 5610000000 GHz
5,00 \ 3

g DL1 -16.93 dBm
<190 A StartFreq
290 Nt L]‘q-'\'l..- m T |
spliipd

R Rr bty totaTamd | 5.510000000 GHz
-39.0
-49.0
. StopFreq
’ 5.710000000 GHz
63.0
Center 5.6100 GHz Span 200.0 MHz CF Step
[fRes BW 910 kHz #VBW 3.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 20.000000 MHz,

|Auto Man

X - —
1/ N 5.617 4 GHz 9.07 dBm
2 N f 5.566 2 GHz -19.91 dBm
3N f 5.662 0 GHz 17.70 dBm Freq Offset
4 0Hz
5 =
6
7
] Scale Type
9
10 Lo Lin
11 _ |roe Lin
‘ i v
MSG STATUS
Channel 122 (Chain B)
w Keysight Spectrum Analyzer - Swept SA [E=m ==
X | RF [soe ac | [ [ SENSE:INT] | ALIGN AUTO 11:00:14 PMFeb 01,2021
[Center Freq 5.610000000 GHz | Avg Type: Log-Pwr TRACE[L 23456 Frequency
PNO: Fast 5 Trig: Free Run TYPE|MWAMAAMA
IFGain:Low #Atten: 30 dB peT|P NNNNN
Auto Tune
Rof Offset 1 dB Mkr2 5.568 0 GHz
10 dBidiv__Ref 21.00 dBm -17.12 dBm
Log 1
1.0 WWWM Center Freq
1.00 f L 5.610000000 GHz
800 a2 3

’ & DL1 -16.03 dbm|
o : StartFreq
230 sl M -“\"11.‘-. s Bt

LN L i Ll ST 5.510000000 GHz
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. StopFreq
i 5710000000 GHz
-69.0
Center 5.6100 GHz Span 200.0 MHz CF Step
[#Res BW 910 kHz #VBW 3.0 MHz Sweep (#Swp) 1.000 ms (1001 pts)||  20.000000 MHZ
Aut M
7y il
1] N f 5.628 6 GHz 9.97 dBm
2 N f 5.568 0 GHz 17.12dBm
3[ N f 56518 GHz 16.13 dBm Freq Offset
4 0Hz
5 =
6
7
8 Scale Type
9
10 L Li
11 o | i —
MSG STATUS
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Channel 138 (Chain A)

ww Keysight Spectrum Analyzer - Swept S& ==
X | RF [soe ac | [ [ SENSE:INT] | ALIGN AUTO  [05:11:22 PMFeb 05,2021
[Center Freq 5.690000000 GHz | Avg Type: Log-Pwr TRACE[12345 6 Frequency
PNO: Fast 5 1rig: FreeRun TYPE| M WAARIAAY.
IFGain:Low #Atten: 30 dB DeT|P NNNNN
Ref Offset 1 dB MKr2 5.640 4 GHZ Auto Tune
10 dB/div__Ref 21.00 dBm -18.31 dBm
Log 1
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!
100 e M\ 5690000000 GHz
900 2 2
. J.IANJ L\ﬂ_l DL1 17 .44 dBm
T s T StartFreq
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’ 5.790000000 GHz
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Center 5.6900 GHz Span 200.0 MHz CF Step
[fRes BW 910 kHz #VBW 3.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 20.000000 MHz,
| Aut M
X 7 an
1] N 5.708 6 GHz 8.56 dBm
2] N f 5.640 4 GHz 18.31 dBm
3| N f 5.7418 GHz -19.57 dBm Freq Offset
4 0Hz
5 =
6
7
8 Scale Type
9
10 Lo Lin
11 _ |-ee Lin
7 v

=
7]
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STATUS

Channel 138 (Chain B

Agilent Spectrum Analyzer - Swept SA

 RL RF S0 AC SEMSEIINT

ALIGN AUTO

11:14:44 A4 Feb 04, 2021

|Center Freq 5.690000000 GHz | Avg Type: Log-Pwr TRecEM 25456 Frequency
PNO: Fast 0 1rig:Free Run TVPE | Wikt
IFGain:Low #Atten: 30 dB DET|P NNMM M
ot Offest 1 dB MKr2 5.647 2 GHz Auto Tune
10 dBidiv__ Ref 21.00 dBm -16.38 dBm
Log | 1
1o i | CenterFreq
100 5690000000 GHz
. 2 A
o ’ = 15,52 dEn|
-19.0
StartFreq
0 b 5590000000 GHz
-39.0
-49.0
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-69.0
Center 5.6900 GHz Span 200.0 MHz CF Step
Res BW 820 kHz #VBW 3.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 20.000000 MHz
| s T o Auto Man
N f 57120 GHz 10.08 dBm
N f 55647 2 GHz -16.38 dBm
N f 57344 GHz 1888 dBm Freq Offset
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8
]
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Maximum conducted output power:
Channel 138 (U-N11-2C) (Chain A)

= Keysight Spectrum Analyzer - Channel Power ==
xi 1 RF [soe ac | | [ SENSE:INT] | ALIGN AUTO  |05:11:46 PMFeb 05, 2021
[Center Freq 5.688608750 GHz | Genter Freq: 5.688608750 GHz Radio Std: None Frequency
—— T1rig: FreeRun Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB Radic Device: BTS
Ref Offset1 dB
10 dBldiv Ref 21.00 dBm
Log
1.0 CenterFreq
1.00 e ] 5.688608750 GHz
-9.00
190
-390 [ E—
-29.0
-59.0
-59.0
Center 5.689 GHz Span 200 MHz| CF Step
[fRes BW 1 MHz #VBW 3 MHz Sweep 1ms| 20.000000 MHz,
Auto Man
Channel Power Power Spectral Density
Freq Offset
19.71 dBm /72.78 MHz -61.16 dBm /Hz 0Hz
MSG STATUS
Maximum conducted output power:
Channel 138 (U-N11-3) (Chain A)
= Keysight Spectrum Analyzer - Channel Power ==
xi RF [soe ac | | SENSE:INT| ALIGN AUTO  [05:12:10 PMFeb 05, 2021
[Center Freq 5.726391250 GHz | Genter Freq: 6.726391250 GHz Radio Std: None Frequency
—— T1rig: FreeRun Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB Radic Device: BTS
Ref Offset1 dB
10 dBldiv Ref 21.00 dBm
Log
1.0 CenterFreq
1.00 5.726391250 GHz
st ' et
-9.00
-19.0 ,,r"l \
290 fmer \H‘-\-
E=———
-390 ]
-29.0
-59.0
-59.0
Center 5.726 GHz Span 200 MHz| CF Step
[fRes BW 1 MHz #VBW 3 MHz Sweep 1ms| 20.000000 MHz,
Auto Man
Channel Power Power Spectral Density
Freq Offset
2.72 dBm /2.783 MHz -63.97 dBm /Hz 0Hz

STATUS
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Maximum conducted output power:
Channel 138 (U-NI1-2C) (Chain B)

Agilent Spectrum Analyzer - Channel Power

] RL RF 50 & SENSE!INT ALIGNAUTO 11:15:14 AM Feb 04, 2021
|[Center Freq 5.688699250 GHz | Center Freq: 5688699250 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 100/100
I ‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBidiv Ref 21.00 dBm
Log
1.0 Center Freq|
1.00 o = 5688699250 GHz,
-0.00 /
-19.0
20 Mf \.\M
-390 | == ot AT e 'f“‘b—-..‘_
-49.0
-59.0
-62.0
|Center 5.689 GHz Span 200 MHz CF st
Res BW 1 MHz #VBW 3 MHz Sweep 1ms|[ o o<
Auto Man
Channel Power Power Spectral Density
Freq Offset
19.85 dBm s726 mHz |} -60.01 dBm mz |} OHz
IMSG STATUS
Maximum conducted output power:
Channel 138 (U-N11-3) (Chain B)
Agilent Spectrum Analyzer - Channel Power
0 RL RF 50 & AC SEM: ALIGNAUTO
|[Center Freq 5.726300750 GHz | CenterFr 6300750 GHz Frequency
—— Trig:Free Run Avg|Hold: 100/100
I ‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBidiv Ref 21.00 dBm
Log
1.0 Center Freq|
1.00 - 7 ~— 5726300750 GHz,
-0.00 f I
-19.0
.~ S
-29.0 =]
-390 ™ e S
Pt )
-49.0
-59.0
-62.0
|Center 5.726 GHz Span 200 MHz CF st
Res BW 1 MHz #VBW 3 MHz Sweep 1ms|[ o o<
Auto Man
Channel Power Power Spectral Density
Freq Offset
2.18 dBm s 2.602 mHz [} -63.22dBm mz | OHz

STATUS
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Product Portable Computer
Test Item Maximum conducted output power
Test Date 2021/02/03
Test Mode Mode 22 MIMO: Transmit (802.11ac-160BW_130Mbps)
Chain A
Cable loss=1.0dB Maximum conducted output power
Frequency Data Rate (Mbps)
Channel No
(MHz) 130 | 260 | 390 | 520 | 780 | 1040 | 1170 | 1300 | 1560 |1733.3
50 (U-NII-1) 5250 10.02 | 9.92 | 9.85 | 9.77 | 9.74 | 9.66 | 9.62 | 9.57 | 9.54 | 9.45
50 (U-NII-2A) 5250 10.03 | 999 | 9.93 | 9.87 | 9.82 | 9.72 | 9.64 | 955 | 952 | 9.43
114 5570 13.22 | 13.13 | 13.08 | 12.99 | 12.91 | 12.88 | 12.78 | 12.71 | 12.68 | 12.61

Note: Maximum conducted output power Value =Reading value on Spectrum Analyzer + cable loss

Chain B
Cable loss=1.0dB Maximum conducted output power
Frequency Data Rate (Mbps)
Channel No
(MHz) 130 260 | 390 | 520 | 780 | 1040 | 1170 | 1300 | 1560 | 1733.3
50 (U-NII-1) 5250 10.29 110.24 |10.18 [ 10.09 | 10.04 | 9.98 | 9.94 | 9.89 [9.79 | 9.71
50 (U-NII-2A) 5250 1001 | 9.94 | 9.86 | 9.78 | 9.74 | 9.68 | 9.62 | 9.53 | 9.47 | 9.42
114 5570 1432 | 14.25|14.15|14.09 | 14.02 | 13.99 | 13.95 | 13.92 (13.87| 13.80
Note: Maximum conducted output power Value =Reading value on Spectrum Analyzer + cable loss
Maximum conducted output power Measurement:
Frequenc 26dB Chain A Chain B | Output o
; y . L Output Power Limit
Channel No Range | Bandwidth [ Power Power Power Result
(MHz) (MHz) (dBm) (dBm) (dBm) | (dBm)|dBm+10log(BW)
50(U-NII-1) 5250 - 10.02 10.29 13.17 24 - Pass
50(U-NI11-2A) 5250 81.55 10.03 10.01 13.03 24 30.11 Pass
114 5570 163.10 13.22 14.32 16.82 24 33.12 Pass
Note:

1. Output Power (dBm) = 10LOG (Chain A Power (mW)+ Chain B Power (mW))

2. 26dB Bandwidth is the bandwidth of chain A or chain Bwhichever is less bandwidth, output
power limitation is more stringent.
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26dB Occupied Bandwidth:
Channel 50 (Chain A)

s Keysight Spectrum Analyzer - Swept SA =0
[+ | RF |[soe ac | [ [ SENSE:INT] | ALIGN AUTO  [10:37:19 PMJan 29, 2021
[Center Freq 5.250000000 GHz | Avg Type: Log-Pwr TRACE[12345 5 Frequency
PNO: Fast 0 Trig: Free Run TYPE|M
IFGain:Low #Atten: 30 dB DET|P NNNNN
Auto Tune
Ref Offset 1 B Mkr2 5.166 70 GHz
EggBIdiv Ref 21.00 dBm -20.00 dBm
1
no ¥ CenterFreq
100 r- P il Y ke VR .\ 5.250000000 GHz
00 2 2
180 ‘ 6 DL1 18.30 dBim)
"f \M' StartFreq
29.0 ) " | Lt
" LT T P vt | 5075000000 GHz,
<3001 ottt
450
sa0 StopFreq
5.425000000 GHz
£9.0
Center 5.2500 GHz Span 350.0 MHz CF Step
|#Res BW 1.6 MHz #VBW 8.0 MHz Sweep (#Swp) 1.000 ms (1 001 pts) 35.000000 MHz,
-_— pute Man
1 5.254 90 GHz 6.70 dBm
2 N f 5166 70 GHz -20.00 dBm
3[ N f 5.331 55 GHz -19.41 dBm Freq Offset|
: | 0Hz
: E
7
8 Scale Type
9
i s
P v
MSG STATUS
Channel 50 (Chain B)
w Keysight Spectrum Analyzer - Swept SA [E=m ==
X | RF [soe ac | [ [ SENSE:INT] | ALIGN AUTO 10:39:15 PM Feb 01,2021
[Center Freq 5.250000000 GHz | Avg Type: Log-Pwr TRACE[12345 & Frequency
PNO: Fast 0 Trig: Free Run TYPE| MWW
IFGain:Low #Atten: 30 dB pET|P NNNNN
Mkr2 5.168 45 GHZ Auto Tune
Ref Offset 1 dB
10 dBidiv__ Ref 21.00 dBm -20.16 dBm
Log 1
no CenterFreq
100 ey L ) LAl WeSH M ] 5250000000 GHz
.00
2
-19.0 ‘ ‘V 3 DL1 -18.10 dBim|
v"'( "{m StartFreq
-29.0 L 1 oopliad bt i
L g 5.075000000 GHz
<3910 prakbplions]
450
sa0 StopFreq
5.425000000 GHz
£9.0
Center 5.2500 GHz Span 350.0 MHz CF Step
|#Res BW 1.6 MHz #V/BW 8.0 MHz Sweep (#Swp) 1.000 ms (1 001 pts) 35.000000 MHz
-_— pute Man
1 5.213 25 GHz 6.91 dBm
2 N f 5.168 45 GHz -20.16 dBm
3[ N f 5.333 65 GHz -23.27 dBm Freq Offset|
: | 0Hz
: E
7
8 Scale Type
9
i s
P v
MSG STATUS
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Channel 114 (Chain A)

w Keysight Spectrum Analyzer - Swept SA [E=m ==
X | RF [soe ac | [ [ SENSE:INT] | ALIGN AUTO 10:40:43 PMJan 28, 2021
[Center Freq 5.570000000 GHz Avg Type: Log-Pwr TRACE[1 2345 6 Frequency
PNO: Fast 0 Trig: Free Run TYPE|M WM
IFGain:Low #Atten: 30 dB DET|P NNNNN
Mkr2 5.488 80 GHz Auto Tune
Ref Offset 1 dB
10dBidiv__Ref 21.00 dBm -21.98 dBm
og
no 1 CenterFreq
1.00 ,\,.WMM i "w'..wm 5570000000 GHz
-5.00 ‘rﬁ 'Ml
¥ b3
90 ¥ " i StartFreq
280
5.395000000 GH
L S IR E R ?

290y ittt

-49.0
- StopFreq
i 5.745000000 GHz
-69.0
Center 5.5700 GHz Span 350.0 MHz CF Step
|#Res BW 1.6 MHz #/BW 8.0 MHz Sweep (#Swp) 1.000 ms (1 001 pts) 35.000000 MHz
-_— fute Man
1 5.534 65 GHz 4.43 dBm
2 N f 5.488 80 GHz 21.98 dBm
3[ N f 5.651 90 GHz -22.44 dBm Freq Offset
4 0Hz
5 =
6
7
] Scale Type
9
2 s
MSG STATUS
Channel 114 (Chain B)
ww Keysight Spectrum Analyzer - Swept S& ==
127] [ RF [soe ac | [ [ SENSE:INT] | ALIGN AUTO  [10:43:06 PMFeb 01,2021
[Center Freq 5.570000000 GHz | Avg Type: Log-Pwr TRACE[1 2345 6 Frequency
PNO: Fast 50 Trig: Free Run TYPE|M WA
IFGain:Low #Atten: 30 dB DET/P NNNNN
et Offect 1 dB Mkr2 5.487 75 GHzZ Auto Tune
10 gBIdiv Ref 21.00 dBm -22.31 dBm
1
1.0 Y CenterFreq
1.00 |ty bl N 5570000000 GHz
-8.00 [M w\
-19.0 .2 (k 3 D1 -20.76 B
JJ \h StartFreq
230 5.395000000 GHz
90 rtiabenstil] n"r sttt
-49.0
. StopFreq
i 5745000000 GHz
-69.0
Center 5.5700 GHz Span 350.0 MHz CF Step
|#Res BW 1.6 MHz #VBW 8.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 35.000000 MHz
-_— pute Man
1 5.591 70 GHz 5.24 dBm
2 N f 5.487 75 GHz 22.31 dBm
3[ N f 5.651 55 GHz 21.70 dBm Freq Offset
4 0Hz
5 E
6
7
8 Scale Type
9
1 Log Ln
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